
Stock # Description Includes
DTXG0351......Front Bearing ...............................7 x1pc
DTXG0364......Rear Bearing................................8 x1pc
DTXG0404......Carburetor Dust Boot .................26 x1pc
DTXG0408......Carburetor Body.........................22 x1pc
DTXG0413......Slide Valve .................................23 x1pc
DTXG0432......Carburetor Gasket Set .....26,30,32x1pc,

29,34 x2pcs,
24 x3pcs

DTXG0444......Carburetor Complete.......................x1pc
DTXG0461......Carburetor Retainer set ...36,37,38 x1pc
DTXG0469......Carburetor O-Ring....................29 x2pcs
DTXG0474......Connecting Rod ...........................6 x1pc
DTXG0491......Cover Plate for Recoil ..........16,17 x1pc,

18 x4pcs
DTXG0509......Backplate Screws.....................18 x4pcs
DTXG0527......Crankcase....................................1 x1pc
DTXG0538......Crankshaft....................................9 x1pc
DTXG0546......Piston / Cylinder Set .................2,3 x1pc
DTXG0556......Fuel Inlet Nozzle ..............30,31,32 x1pc
DTXG0574......Head Button with Shims .............5 x1pc,

12 x2pcs

Stock # Description Includes
DTXG0581......Cylinder Head..............4 x1pc, 12 x4pcs
DTXG0596......Head Shim / Gasket set............16 x1pc,

12 x2pcs
DTXG0598......Low Speed Needle ....25 x1pc, 24 x2pcs
DTXG0610......Cylinder Head Screws..............12 x4pcs
DTXG0618......High Speed Needle Socket........33 x1pc
DTXG0621......High Speed Needle ..............34,35 x1pc
DTXG0637......One-way Bearing .......................19 x1pc
DTXG0646......Piston Pin Set............10 x1pc, 11 x2pcs
DTXG0756......Recoil Starter Set ......20 x1pc, 21 x3pcs
DTXG0771......Start Shaft..................................15 x1pc
DTXG0777......Start Shaft Pin ......................13,14 x1pc
DTXG0801......Throttle Arm ...............................27 x1pc
DTXG0814......Throttle Stop Screw ...................28 x1pc
DTXP6033 ......Super Start Backplate ........39,40,41,42,

43,44,45 x1pc,
47 x2pcs, 46 x3pcs

Optional Part:
DTXG0490......Cover Plate Standard
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# Item Description.........................Available in Stock #
1 Left Side Chassis Plate................................DTXC6998
2 Right Side Chassis Plate .............................DTXC6998
3 Rear Center Drive Shaft...............................DTXC7459
4 Front Center Drive Shaft ..............................DTXC7459
5 Front Chassis Skid Plate..............................DTXC9290
6 Rear Chassis Skid Plate ..............................DTXC9290
7 Chassis Rollbar............................................DTXC8570
8 165cc Race Fuel Tank .................................DTXC7817
9 Manifold Spring Plate...................................DTXC7598
10 Slipper Clutch Washer (Hex Hole) ...............DTXC9301
14 Front Body Mount.........................................DTXC6449
15 Rear Body Mount .........................................DTXC6449
16 Shock Tower.................................................DTXC9267
17 Upper Shock Mount Bushing .......................DTXC9149
18 Upper Shock Mount Shaft............................DTXC9149
19 Right Front Bulkhead ...................................DTXC6829
20 Left Front Bulkhead......................................DTXC6829
21 Upper Differential Housing...........................DTXC7359
22 Lower Differential Housing ...........................DTXC7359
23 Inner Upper Suspension Arm ......................DTXC9536
24 34mm Turnbuckle .........................................DTXC9746
25 Outer Upper Suspension Arm......................DTXC9536
26 Lower Suspension Arm................................DTXC9537
27 Front Hub Carrier .........................................DTXC8037
28 Upper Outer Hinge Pin ................................DTXC8041
29 Front Knuckle Arm .......................................DTXC8218
30 Hub Carrier Bushing..................DTXC8037,DTXC8038
31 Lower Outer Hinge Pin.................................DTXC8042
32 Drive Hex .....................................................DTXC7511
33 Front Bumper Headlight Caps .....................DTXC6844
34 Lower Inner Hinge Pin .................................DTXC8042
35 Upper Inner Hinge Pin .................................DTXC8041
36 Upper Hinge Pin Brace ................................DTXC8044
37 Lower Hinge Pin Brace ................................DTXC8043
38 Front Bumper ...............................................DTXC6844
39 Bumper Mount A ..........................................DTXC6844
40 Lower Bulkhead Brace.................................DTXC9291
41 Differential Skid Plate...................................DTXC9291
42 CV Dogbone ................................................DTXC7284
43 CV Coupler................................DTXC7285,DTXC7284
44 CV Coupler Pin .........................DTXC7285,DTXC7284
45 CV Axle ........................................................DTXC7284
46 2.5x14mm Pin ...........................DTXC7511,DTXC7284

DTXC7427,DTXC7433
47 Differential Pinion Gear................................DTXC7379
48 Differential Pinion Drive Joint.......................DTXC7378
49 Differential Case...........................................DTXC7406
50 Differential Case Gasket ...........DTXC7405,DTXC7377
51 Differential Ring Gear ..................................DTXC7377
52 Differential Drive Joint ..................................DTXC7427
53 Bumper Mount B ..........................................DTXC6844
54 Differential Spider Gear Shaft ......................DTXC7426
55 Differential Spider Gear ...............................DTXC7426
56 Differential Bevel Gear .................................DTXC7433
57 Differential O-Ring.....................DTXC7405,DTXC7427

58 Throttle Linkage Ball Cup ............................DTXC9646
59 Shift Linkage Ball Cup .................................DTXC9448
60 Throttle Linkage Wire ...................................DTXC9646
61 Brake Linkage Wire......................................DTXC9646
62 Shift Linkage Wire ........................................DTXC9448
63 Throttle Servo Arm.......................................DTXC8874
64 Shifting Servo Arm.......................................DTXC8874
65 Steering Servo Arm .....................................DTXC8874
66 Front Steering/Shifting Servo Mount............DTXC8817
67 Rear Steering/Shifting Servo Mount ............DTXC8817
68 Front Throttle Servo Mount ..........................DTXC8817
69 Rear Throttle Servo Mount...........................DTXC8817
70 Draglink Bushing..........................................DTXC9476
71 Draglink ........................................................DTXC9476
72 Right Bellcrank.............................................DTXC8877
73 Upper Left Bellcrank ....................................DTXC8877
74 Lower Left Bellcrank ....................................DTXC8877
75 Servo Saver Tube.........................................DTXC8879
76 Servo Saver Spring......................................DTXC8879
77 Servo Saver Adjuster Collar.........................DTXC8879
78 Bellcrank Post ..............................................DTXC9490
79 Radio Tray ....................................................DTXC8407
80 Radio Tray Lid ..............................................DTXC8407
81 Battery Box ..................................................DTXC6302
82 Battery Box Lid.............................................DTXC6302
83 27mm Turnbuckle .........................................DTXC9448
84 Engine Mount Bulkhead...............................DTXC7611
85 Engine Mount Plate......................................DTXC7611
86 Air Filter Adapter Tube .................................DTXC6108
87 Air Filter Base ..............................................DTXC6108
88 Air Filter Element.......................DTXC6109,DTXC6108
89 Shock Cap Bushing .....................................DTXC9149
90 Air Filter Cap ................................................DTXC6108
91 Flywheel Collet.............................................DTXC7707
92 3-Pin Flywheel .............................................DTXC7707
93 Clutch Nut/Pilot Shaft...................................DTXC7152
94 3-Pin Clutch Spring......................................DTXC7158
95 3-Pin Clutch Shoes ......................................DTXC7166
96 Clutch Bell 17T.............................................DTXC7153
97 Shock Cap....................................................DTXC9089
98 Shock Diaphragm.........................................DTXC9052
99 Shock Piston ................................................DTXC9072
100 Shock Shaft..................................................DTXC9138
101 Shock Body..................................................DTXC9089
102 Shock Spring Adjuster Collar .......................DTXC9089
103 Shock Spring................................................DTXC9103
104 Shock Seal Spacer ......................................DTXC9052
105 Shock Seal Washer......................................DTXC9052
106 Shock Seal O-Ring ......................................DTXC9052
107 Shock Seal Retainer ....................................DTXC9052
108 Shock Boot...................................................DTXC9139
109 Lower Shock Spring Retainer ......................DTXC9148
110 Shock Ball End.............................................DTXC9148
111 Shock Ball ....................................................DTXC9148
112 Tuned Pipe ...................................................DTXC9930
113 Silicone Exhaust Coupler.............................DTXC7599
114 Exhaust Manifold (Header) ..........................DTXC7598
115 Exhaust Gasket............................................DTXC7598
116 Front Transmission Drive Joint .....................DTXC8106
117 Rear Transmission Case Half.......................DTXC7428
118 Transmission Dust Plug ...............................DTXC7428
119 2-Speed Clutch ............................................DTXC7193
120 2nd Gear With Housing................................DTXC9399

121 1st Gear Hub With One-Way .......................DTXC7194
122 1st Gear .......................................................DTXC9398
123 Center Transmission Shaft ...........................DTXC8899
124 Front Transmission Case Half ......................DTXC7428
125 Brake Lever Pin............................................DTXC6721
126 Brake Lever ..................................................DTXC6721
127 Rear Transmission Drive Joint .....................DTXC8106
128 Brake Plate...................................................DTXC6722
129 Brake Disk....................................................DTXC6722
131 Shift Fork Lever Horn...................................DTXC9419
132 Slipper Clutch Spring ...................................DTXC9307
133 Slipper Clutch Spur Plate.............................DTXC9302
134 Slipper Clutch Pad .......................................DTXC9308
135 Spur Gear 49T .............................................DTXC9404
136 Slipper Clutch Inner Plate ............................DTXC9301
137 Top Shaft ......................................................DTXC8908
138 Top Shaft Pin.............................DTXC8095,DTXC8908
139 Top Shaft Gear.............................................DTXC8095
140 Top Shaft Bushing........................................DTXC8908
141 Slipper Clutch Washer .................................DTXC9307
142 Reverser Input Gear.....................................DTXC9421
143 Reverser Bevel Gear....................................DTXC9423
144 Reverser Bevel Gear Pin .............................DTXC9423
145 Rear Reverser Lock .....................................DTXC9422
146 Center Shaft Bushing...................................DTXC9422
147 Reverser Output Gear..................................DTXC9426
148 Front Reverser Lock.....................................DTXC9422
149 Reverser Bearing Mount ..............................DTXC9424
150 Rear Bumper................................................DTXC6844
151 Tire ...............................................................DTXC9707
152 Foam Tire Insert ........................DTXC7666,DTXC9707
153 5-Spoke Chrome Wheel...............................DTXC9839
155 Right Rear Hub Carrier ................................DTXC8038
156 Left Rear Hub Carrier ..................................DTXC8038
157 Tuned Pipe Mounting Wire...........................DTXC9931
158 Reverser Selector Pin ..................................DTXC9422
159 Knuckle Arm Extension Plate ......................DTXC9471
160 Reverse Slider Plate ....................................DTXC9419
161 Reverser Bearing Snap Ring .......................DTXC9424
162 Rear Knuckle Arm........................................DTXC8219
163 Bellcrank Bushing ........................................DTXC8877
164 25x32mm Reverser Bearing ........................DTXC9425
165 Reverse Shift Ring Plate..............................DTXC9422
166 Brake Screw Sleeve .....................................DTXC6722
167 2nd Gear Plate.............................................DTXC9417
168 2-Speed Clutch Pins ....................................DTXC9417
169 2nd Gear Screw Pin.....................................DTXC9417
170 72mm Turnbuckle .........................................DTXC9754
171 Differential Pinion Spacer ............................DTXC7378
172 Tie Rod Ball Ends ........................................DTXC6273
173 Spring Adjuster O-Ring................................DTXC9089
174 Thrust Bearing Outer Washer ......................DTXC9657
175 Thrust Bearing .............................................DTXC9657
176 Thrust Bearing Inner Washer.......................DTXC9657
177 Right Rear Chassis Bulkhead......................DTXC6828
178 Left Rear Chassis Bulkhead ........................DTXC6828
179 Exhaust Manifold (Header) Spring...............DTXC7598
180 6mm Washer ................................................DTXC9767
181 Fuel Shut-Off Clamp ....................................DTXC7818

HARDWARE

A 3x6mm Pan Head Screw .............................DTXC8650
B 3x8mm Pan Head Screw .............................DTXQ0263
C 3x10mm Pan Head Screw ...........................DTXQ0263
D 3x12mm Pan Head Screw ...........................DTXQ0263
E 3x15mm Pan Head Screw ...........................DTXC6844
F 3mm Locknut................................................DTXC8240
G 3x3mm Set Screw........................................DTXC8660
H 3mm E-Clip ..................................................DTXQ0524
I 3x10mm Flat Head Screw ...........................DTXQ0273
J 4x5mm Set Screw........................................DTXQ0305
K 4x15mm Pan Head Screw ...........................DTXQ0269
L 4mm E-Clip ..................................................DTXC0525
M 5mm Washer................................................DTXQ0503
N 5x10mm Flanged Bearing............................DTXC1541
O 2.5mm E-Clip ...............................................DTXC7631
P 3x14mm Pan Head Screw ...........................DTXQ0265
Q 3x27mm Button Head Hex Screw................DTXC8655
R 8x16mm Bearing..........................................DTXC1585
S 5mm Flanged Locknut .................................DTXC8242
T 2mm E-Clip ..................................................DTXC7630
U 4mm Ball Stud...........................DTXC6721,DTXC9448
V 3mm Flat Washer.........................................DTXC9763
W 3x18mm Pan Head Screw ...........................DTXQ0265
X 3mm Nut ......................................................DTXQ0403
Y Linkage Collar ...........................DTXC9646,DTXC9448
Z Shift Linkage Pivot .......................................DTXC9448
AA Throttle Linkage Pivot ..................................DTXC9646
BB Servo Linkage Spring, Hard.........................DTXC8233
CC Ball End Insert...........................DTXC6273,DTXC9448
DD Slipper Thrust Bearing .................................DTXC9303
FF Steering Link Ball End .................................DTXC9448
GG 3x6mm Flat Head Screw .............................DTXQ0273
HH 5x10mm Bearing..........................................DTXC1535
II 4mm Locknut ...............................................DTXQ0424
JJ 8x9.5x.2mm Steel Shim...............................DTXC7194
KK 3mm Lock Washer .......................................DTXC9764
LL 12 x 18mm Bearing......................................DTXC1597
MM 3x12mm Cap Head Screw...........................DTXC8653
NN 3x15mm Button Head Hex Screw................DTXC8654
OO 3x8mm Flat Head Screw .............................DTXQ0273
PP 4mm Screw Pin ......DTXC8781,DTXC8106,DTXC7378
QQ 3x10mm Button Head Hex Screw................DTXC8626
RR 3x8mm Self-tapping Screw ..........................DTXC8647
SS Body Clip......................................................DTXC6447
TT 3x10mm Cap Head Screw...........................DTXQ0285
UU 3x12mm Flat Head Screw ...........................DTXQ0273
VV 3mm O-Ring.................................................DTXC7815
WWServo Linkage Spring, Soft ..........................DTXC8233
XX 9.5x15x.5mm Steel Shim.............................DTXC7194
YY 8x11x.3mm Steel Shim................................DTXC7194
ZZ 12.5x15.8x.5mm Steel Shim........................DTXC7194

To order replacement parts or to send your model in for
repairs covered under warranty, you should send your
model to DuraTrax’s authorized U.S. repair facility:

Hobby Services
3002 N. Apollo Drive, Ste. 1, Champaign, Illinois 61822

Attn. Service Department
Phone: (217) 398-0007  9:00 A.M. - 5:00 P.M. Central Time M-F

E-Mail: hobbyservices@hobbico.com
ST indicates Stress-Tech™ part

This parts list shows the key number, part description
and parts bag stock number for ordering. If there are
multiple stock numbers listed, that particular part is
available in several places. Refer to the replacement
parts bag list for the contents of each parts bag.

Replacement Parts Bag List
Stock # ...............Description
DTXC1535 ..........5 x 10mm Bearing ....................................HH x2pc
DTXC1541 ..........5 x 10mm Flanged Bearing ........................N x2pcs
DTXC1585 ..........8 x 16mm Bearing ......................................R x2pcs
DTXC1597 ..........12 x 18mm Bearing ..................................LL x2pcs
DTXC6108 ..........Air Filter Set..................86,87,90,B x1pc, 88 x2pcs
DTXC6109 ..........Air Filter Foam Element ............................88 x3pcs
DTXC6160ST ........Antenna Tube ................................................x5pcs
DTXC6273ST ........Steering Ball End Set ............CC x2pcs, 172 x4pcs
DTXC6302ST ........Battery Box Set ...................81,82 x1pc, B,C x2pcs
DTXC6447 ..........Body Clip ................................................SS x10pcs
DTXC6449ST ........Body Mount Set....................14,15 x1pc, SS x4pcs
DTXC6529 ..........Body Warhead Green ......................................x1pc
DTXC6530 ..........Body Warhead Red..........................................x1pc
DTXC6531 ..........Body Warhead Blue .........................................x1pc
DTXC6532 ..........Body Warhead Yellow.......................................x1pc
DTXC6533 ..........Body Warhead White .......................................x1pc
DTXC6534 ..........Body Warhead Purple......................................x1pc
DTXC6535 ..........Body Warhead Unpainted ................................x1pc
DTXC6721 ..........Brake Lever Set............125,126,U,F x1pc, T x2pcs
DTXC6722 ..........Brake Set ...................129,166,Q x2pcs, 128 x3pcs
DTXC6828ST ........Rear Bulkhead Set.............................177,178 x1pc
DTXC6829ST ........Front Bulkhead Set ................................19,20 x1pc
DTXC6844ST ........Bumper Set.....................38,150 x1pc, 33,A x2pcs,

39,63,E,W x4pcs, D x8pcs
DTXC6998 ..........Chassis ......................................................1,2 x1pc
DTXC7152 ..........Clutch Nut ...........................................93,L,M x1pc
DTXC7153 ..........17T Clutch Bell ..........................................96 x1pc
DTXC7158 ..........3-Pin Clutch Shoe .....................................95 x3pcs
DTXC7166 ..........3-Pin Clutch Spring ...................................94 x3pcs
DTXC7193 ..........2 Speed Clutch...........................119 x1pc, J x2pcs
DTXC7194 ..........Gear Mount w/One-Way ........................121,JJ,XX,

YY,ZZ x1pc, GG x3pcs
DTXC7284 ..........CV Shaft Set Assembled ......42,43,44,45,46 x2pcs
DTXC7285 ..........CV Rebuild Kit...................................43,44,J x2pcs
DTXC7316 ..........Decal Set .........................................................x1pc
DTXC7359ST ........Differential Housing Set ..........21,22 x1pc, D x6pcs
DTXC7377 ..........Differential Ring Gear...............50,51 x1pc, I x4pcs
DTXC7378 ..........Differential Pinion Drive Cup..........48,171,PP x1pc
DTXC7379 ..........Differential Pinion........................................47 x1pc
DTXC7405 ..........Differential Seal Set.................50,J x1pc, 57 x2pcs
DTXC7406ST ........Differential Case .....................................49,J x1pc
DTXC7426 ..........Small Bevel Gear Set ...............54 x2pcs, 55 x4pcs
DTXC7427 ..........Differential Joint Set..........................52,46,57 x1pc
DTXC7428ST ........Transmission Case ......117,118,124 x1pc,TT x6pcs
DTXC7433 ..........Large Bevel Gear Set ..........................46,56 x2pcs
DTXC7459 ..........Center Dogbone Set ..................................3,4 x1pc
DTXC7511 ..........Drive Hex Set ......................................32,46 x4pcs
DTXC7598 ..........Exhaust Manifold ........................114,115,179 x1pc
DTXC7599 ..........Exhaust Coupler Set.................................113 x1pc
DTXC7611 ..........Engine Mount Set......................84 x1pc, 85 x2pcs,

C x4pcs,mm,KK x8pcs
DTXC7612 ..........Engine Mount Screw Set...........................C x4pcs,

MM,KK x8pcs
DTXC7666 ..........Tire Inserts ..............................................152 x2pcs
DTXC7707 ..........Flywheel w/Collet ...................................91,92 x1pc
DTXC7817 ..........165cc Race Fuel Tank...........8 x1pc, UU,VV x3pcs
DTXC7818 ..........Fuel Shut-Off Clamp .................................181 x1pc
DTXC8037ST ........Front Hub Carrier Set ...............27 x2pcs, 30 x4pcs
DTXC8038ST ........Rear Hub Carrier Set ........155,156 x1pc, 30 x4pcs
DTXC8041 ..........Upper Hinge Pin Set ...........28,35 x4pcs, H x16pcs
DTXC8042 ..........Lower Hinge Pin Set ...........31,34 x4pcs, H x16pcs
DTXC8043 ..........Lower Hinge Pin Brace .............................37 x2pcs
DTXC8044 ..........Upper Hinge Pin Brace...............................36 x1pc
DTXC8095 ..........Top Shaft Gear ..................................138,139 x1pc
DTXC8106 ..........Center Joint Set................116,127 x1pc, PP x2pcs

Stock # ...............Description
DTXC8218ST ........Front Knuckle Arm Set ........29 x2pcs, D,F,K x4pcs
DTXC8219ST ........Rear Knuckle Arm Set..........162 x2pcs, E,K x4pcs
DTXC8407ST ........Receiver Box Set.............79,80 x1pc, A,B,C x2pcs
DTXC8570 ..........Roll Bar/Handle...............7 x1pc, A x4pcs, E x8pcs
DTXC8781 ..........4mm Screw Pins ......................................PP x4pcs
DTXC8817ST ........Servo Mount Set......................66,67,68,69,P x1pc,

C x5pcs, B,V x12pcs
DTXC8874ST ........Servo Horn Set .................................63,64,65 x1pc
DTXC8877ST ........Servo Saver Set .............72,73,74 x1pc, 163 x4pcs
DTXC8879 ..........Servo Saver Metal Parts Set ............75,76,77 x1pc
DTXC8899 ..........Center Transmission Shaft ........................123 x1pc
DTXC8908 ..........Top Shaft.................................137,138,140,M x1pc
DTXC9014 ..........Shock Assembled...........................................x2pcs
DTXC9052 ..........Shock Seal Set ..................98,104,105,107 x 2pcs,

106 x4pcs
DTXC9072 ..........Shock Piston .......................................99,V,F x4pcs
DTXC9089 ..........Shock Body Set ...................97,101,102,173 x2pcs
DTXC9103 ..........Shock Spring Yellow................................103 x2pcs
DTXC9138 ..........Shock Shaft.............................................100 x2pcs
DTXC9139 ..........Shock Boot Set .......................................108 x4pcs
DTXC9148 ..........Shock Parts Set ........................109,110,111 x2pcs
DTXC9149 ..........Shock Mount Set ...........18 x2pcs, F,V,17,89 x4pcs
DTXC9267ST ........Shock Tower...............................16 x2pcs, D x4pcs

NN x8pcs
DTXC9290ST ........Center Skid Plate Set ................5,6 x1pc, B x2pcs,

D x6pcs
DTXC9291ST ........Front/Rear Skid Plate ..............40,41 x1pc, I x4pcs
DTXC9301 ..........Slipper Inner Plate ...............................10,136 x1pc
DTXC9302 ..........Slipper Spur Plate.....................................133 x1pc
DTXC9307 ..........Slipper Spring Set...........................132,141,II x1pc
DTXC9308 ..........Slipper Pad Set .......................................134 x2pcs
DTXC9398 ..........1st Gear Spur ...........................................122 x1pc
DTXC9399 ..........2nd Gear Spur ..........................................120 x1pc
DTXC9404 ..........Spur Gear 49T .........................................135 x1pc
DTXC9417 ..........2-Speed Clutch Hardware Set .................167 x1pc,

168,169 x2pcs
DTXC9419 ..........Reverse Shift Fork Assembly.............131,160 x1pc
DTXC9421 ..........Reverser Input Gear .................................142 x1pc
DTXC9422 ..........Reverser Lock Assy ......145,146,148,158,165 x1pc
DTXC9423 ..........Reverser Bevel Gears.................130,143,144 x1pc
DTXC9424 ..........Reverser Bearing Mount ....................149,161 x1pc
DTXC9425 ..........Reverser Bearing ......................................164 x1pc
DTXC9426 ..........Reverser Output Gear...............................147 x1pc
DTXC9448 ..........Steering/Shifting Linkage Set ...................83,62,59,

T,U,Z x1pc,
FF,CC,D,Y,G x2pcs

DTXC9471 ..........Steering Extension Set .........159 x2pcs, D,F x4pcs
DTXC9476ST ........Drag Link Set ..........................71 x1pc, 70,D x2pcs
DTXC9490 ..........Bellcrank Post .....................................78,I,C x2pcs
DTXC9536ST ........Upper Arm Set .....................................23,25 x2pcs
DTXC9537ST ........Lower Suspension Arm ............................26 x2pcs
DTXC9646 ..........Throttle/Brake Linkage Set ...................60,61 x1pc,

58,AA,T x2pcs,
Y,BB,G x4pcs

DTXC9657 ..........Thrust Bearing Set......................174,175,176 x1pc
DTXC9707 ..........Tires w/Inserts..................................151,152 x2pcs
DTXC9746 ..........34mm Turnbuckle.....................................24 x2 pcs
DTXC9754 ..........72mm Turnbuckle ....................................170 x2pcs
DTXC9767 ..........6mm Washer .........................................180 x10pcs
DTXC9839 ..........Wheels ....................................................153 x2pcs
DTXC9930 ..........Tuned Pipe................................................112 x1pc
DTXC9931 ..........Tuned Pipe Mount Set ........................157,J,E x1pc
DTXR3000 ..........Tool Kit .............................................................x1pc
DTXZ1061...........Instruction Manual............................................x1pc
DTXZ1063...........Engine Tuning DVD ST 27 ...............................x1pc

Stock # ........Description
DTXC7630 ...2.0mm E-Clip .............................................T x10pcs
DTXC7631 ...2.5mm E-Clip.............................................O x10pcs
DTXC8240 ...3mm Locknut .............................................F x10pcs
DTXC8242 ...5mm Flanged Locknut ...............................S x10pcs
DTXC8626 ...3 x10mm Button Head Hex Screw .........QQ x10pcs
DTXC8647 ...3x8mm Self-Tapping Screw ....................RR x10pcs
DTXC8650 ...3x6mm Pan Head Screw...........................A x10pcs
DTXC8653 ...3x12mm Socket Head Screw.................MM x10pcs
DTXC8654 ...3x15mm Button Head Hex Screw...........NN x10pcs
DTXC8655 ...3x27mm Button Head Hex Screw ...............Q x4pcs
DTXC8660 ...3x3mm Set Screw .....................................G x10pcs
DTXC9303 ...Slipper Thrust Bearing................................DD x1pc

DTXC9763 ...3x8mm Washer..........................................V x10pcs
DTXC9764 ...3mm Lock Washer ..................................KK x10pcs
DTXQ0263 ...3mm Pan Head Machine Screw...........B,C,D x5pcs
DTXQ0265 ...3mm Pan Head Machine Screw Long .....P,W x5pcs
DTXQ0269 ...4mm Pan Head Machine Screw Long.........K x5pcs
DTXQ0273 ...3mm Flat Head Machine Screw...GG,I,OO,UU x5pcs
DTXQ0285 ...3mm Socket Head Machine Screw ...........TT x2pcs
DTXQ0305 ...4mm Set Screws..........................................J x3pcs
DTXQ0403 ...3mm/4mm Metal Nut .................................X x10pcs
DTXQ0424 ...4mm Steel Locknut ......................................II x5pcs
DTXQ0503 ...4mm/5mm Metal Washer ..........................M x10pcs
DTXQ0524 ...3mm E-Clip................................................H x10pcs
DTXQ0525 ...4mm E-Clip ................................................L x10pcs

Hardware®

2nd Gear Plate Screw
168

3x8mm Self-Tapping Screw

RR

3x5mm Flat Head Screw

GG

3x8mm Flat Head Screw

OO

3x10mm Flat Head Screw

I

3x15mm Flat Head Screw

UU

3x6mm Pan Head Screw

A

3x8mm Pan Head Screw

B

3x10mm Pan Head Screw

C

3x12mm Pan Head Screw

D

3x15mm Pan Head Screw

E

3x20mm Pan Head Screw
W

3x10mm Cap Head Screw

T T

3x12mm Cap Head Screw

MM

3x11mm Button Head Hex Screw

QQ

3x15mm Button Head Hex Screw

NN

4x15mm Pan Head Screw

K

6mm Washer

180

2.5x14mm Pin

46
2x18mm Pin

44

Throttle Linkage Pivot

AA

Shift Linkage Pivot

Z

Servo Linkage Spring, Soft

WW

Linkage Collar

Y

4mm E-Clip

L

3mm E-Clip

H

2.5mm E-Clip

O

2mm E-Clip

T

Differential O-Ring

57

3mm Locknut

F4mm Locknut

I IS

5mm Flanged Locknut

HH

5x10mm Bearing

N

5x10mm Flanged Bearing

R

8x16mm Bearing

175

Thrust Bearing

176

Thrust Bearing Inner Washer

30

Hub Carrier Bushing
V

3mm Flat Washer171

Differential Pinion Spacer

140

Top Shaft Bushing

PP

4mm Screw Pin

G

3x3mm Set Screw

J

4x4mm Set Screw

174

Thrust Bearing Outer Washer

XX

9.5x15x.5mm Steel Shim

LL

12x18mm Bearing

164

25x32mm Reverser Bearing

106

Shock Seal O-Ring

146

Center Shaft Bushing

166

Brake Screw Sleeve

KK

3mm Lock Washer

V V

3mm O-Ring
JJ

8x11x.5mm Steel Shim

M

5mm Washer

141

Slipper Clutch Washer

Servo Linkage Spring, Hard

BB

YY

8x11x.3mm Steel Shim

169

2nd Gear Screw Pin

144

Reverser Bevel Screw Pin

™

3x14mm Pan Head Screw

P

ZZ

12.5x15.8x.5mm Steel Shim

DD

Slipper Thrust Bearing

3x27mm Button Head Hex Screw

Q



Stock # Description Includes
DTXG0351......Front Bearing ...............................7 x1pc
DTXG0364......Rear Bearing................................8 x1pc
DTXG0404......Carburetor Dust Boot .................26 x1pc
DTXG0408......Carburetor Body.........................22 x1pc
DTXG0413......Slide Valve .................................23 x1pc
DTXG0432......Carburetor Gasket Set .....26,30,32x1pc,

29,34 x2pcs,
24 x3pcs

DTXG0444......Carburetor Complete.......................x1pc
DTXG0461......Carburetor Retainer set ...36,37,38 x1pc
DTXG0469......Carburetor O-Ring....................29 x2pcs
DTXG0474......Connecting Rod ...........................6 x1pc
DTXG0491......Cover Plate for Recoil ..........16,17 x1pc,

18 x4pcs
DTXG0509......Backplate Screws.....................18 x4pcs
DTXG0527......Crankcase....................................1 x1pc
DTXG0538......Crankshaft....................................9 x1pc
DTXG0546......Piston / Cylinder Set .................2,3 x1pc
DTXG0556......Fuel Inlet Nozzle ..............30,31,32 x1pc
DTXG0574......Head Button with Shims .............5 x1pc,

12 x2pcs

Stock # Description Includes
DTXG0581......Cylinder Head..............4 x1pc, 12 x4pcs
DTXG0596......Head Shim / Gasket set............16 x1pc,

12 x2pcs
DTXG0598......Low Speed Needle ....25 x1pc, 24 x2pcs
DTXG0610......Cylinder Head Screws..............12 x4pcs
DTXG0618......High Speed Needle Socket........33 x1pc
DTXG0621......High Speed Needle ..............34,35 x1pc
DTXG0637......One-way Bearing .......................19 x1pc
DTXG0646......Piston Pin Set............10 x1pc, 11 x2pcs
DTXG0756......Recoil Starter Set ......20 x1pc, 21 x3pcs
DTXG0771......Start Shaft..................................15 x1pc
DTXG0777......Start Shaft Pin ......................13,14 x1pc
DTXG0801......Throttle Arm ...............................27 x1pc
DTXG0814......Throttle Stop Screw ...................28 x1pc
DTXP6033 ......Super Start Backplate ........39,40,41,42,

43,44,45 x1pc,
47 x2pcs, 46 x3pcs

Optional Part:
DTXG0490......Cover Plate Standard

SUPERTIGRE G27CX Engine
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# Item Description.........................Available in Stock #
1 Left Side Chassis Plate................................DTXC6998
2 Right Side Chassis Plate .............................DTXC6998
3 Rear Center Drive Shaft...............................DTXC7459
4 Front Center Drive Shaft ..............................DTXC7459
5 Front Chassis Skid Plate..............................DTXC9290
6 Rear Chassis Skid Plate ..............................DTXC9290
7 Chassis Rollbar............................................DTXC8570
8 165cc Race Fuel Tank .................................DTXC7817
9 Manifold Spring Plate...................................DTXC7598
10 Slipper Clutch Washer (Hex Hole) ...............DTXC9301
14 Front Body Mount.........................................DTXC6449
15 Rear Body Mount .........................................DTXC6449
16 Shock Tower.................................................DTXC9267
17 Upper Shock Mount Bushing .......................DTXC9149
18 Upper Shock Mount Shaft............................DTXC9149
19 Right Front Bulkhead ...................................DTXC6829
20 Left Front Bulkhead......................................DTXC6829
21 Upper Differential Housing...........................DTXC7359
22 Lower Differential Housing ...........................DTXC7359
23 Inner Upper Suspension Arm ......................DTXC9536
24 34mm Turnbuckle .........................................DTXC9746
25 Outer Upper Suspension Arm......................DTXC9536
26 Lower Suspension Arm................................DTXC9537
27 Front Hub Carrier .........................................DTXC8037
28 Upper Outer Hinge Pin ................................DTXC8041
29 Front Knuckle Arm .......................................DTXC8218
30 Hub Carrier Bushing..................DTXC8037,DTXC8038
31 Lower Outer Hinge Pin.................................DTXC8042
32 Drive Hex .....................................................DTXC7511
33 Front Bumper Headlight Caps .....................DTXC6844
34 Lower Inner Hinge Pin .................................DTXC8042
35 Upper Inner Hinge Pin .................................DTXC8041
36 Upper Hinge Pin Brace ................................DTXC8044
37 Lower Hinge Pin Brace ................................DTXC8043
38 Front Bumper ...............................................DTXC6844
39 Bumper Mount A ..........................................DTXC6844
40 Lower Bulkhead Brace.................................DTXC9291
41 Differential Skid Plate...................................DTXC9291
42 CV Dogbone ................................................DTXC7284
43 CV Coupler................................DTXC7285,DTXC7284
44 CV Coupler Pin .........................DTXC7285,DTXC7284
45 CV Axle ........................................................DTXC7284
46 2.5x14mm Pin ...........................DTXC7511,DTXC7284

DTXC7427,DTXC7433
47 Differential Pinion Gear................................DTXC7379
48 Differential Pinion Drive Joint.......................DTXC7378
49 Differential Case...........................................DTXC7406
50 Differential Case Gasket ...........DTXC7405,DTXC7377
51 Differential Ring Gear ..................................DTXC7377
52 Differential Drive Joint ..................................DTXC7427
53 Bumper Mount B ..........................................DTXC6844
54 Differential Spider Gear Shaft ......................DTXC7426
55 Differential Spider Gear ...............................DTXC7426
56 Differential Bevel Gear .................................DTXC7433
57 Differential O-Ring.....................DTXC7405,DTXC7427

58 Throttle Linkage Ball Cup ............................DTXC9646
59 Shift Linkage Ball Cup .................................DTXC9448
60 Throttle Linkage Wire ...................................DTXC9646
61 Brake Linkage Wire......................................DTXC9646
62 Shift Linkage Wire ........................................DTXC9448
63 Throttle Servo Arm.......................................DTXC8874
64 Shifting Servo Arm.......................................DTXC8874
65 Steering Servo Arm .....................................DTXC8874
66 Front Steering/Shifting Servo Mount............DTXC8817
67 Rear Steering/Shifting Servo Mount ............DTXC8817
68 Front Throttle Servo Mount ..........................DTXC8817
69 Rear Throttle Servo Mount...........................DTXC8817
70 Draglink Bushing..........................................DTXC9476
71 Draglink ........................................................DTXC9476
72 Right Bellcrank.............................................DTXC8877
73 Upper Left Bellcrank ....................................DTXC8877
74 Lower Left Bellcrank ....................................DTXC8877
75 Servo Saver Tube.........................................DTXC8879
76 Servo Saver Spring......................................DTXC8879
77 Servo Saver Adjuster Collar.........................DTXC8879
78 Bellcrank Post ..............................................DTXC9490
79 Radio Tray ....................................................DTXC8407
80 Radio Tray Lid ..............................................DTXC8407
81 Battery Box ..................................................DTXC6302
82 Battery Box Lid.............................................DTXC6302
83 27mm Turnbuckle .........................................DTXC9448
84 Engine Mount Bulkhead...............................DTXC7611
85 Engine Mount Plate......................................DTXC7611
86 Air Filter Adapter Tube .................................DTXC6108
87 Air Filter Base ..............................................DTXC6108
88 Air Filter Element.......................DTXC6109,DTXC6108
89 Shock Cap Bushing .....................................DTXC9149
90 Air Filter Cap ................................................DTXC6108
91 Flywheel Collet.............................................DTXC7707
92 3-Pin Flywheel .............................................DTXC7707
93 Clutch Nut/Pilot Shaft...................................DTXC7152
94 3-Pin Clutch Spring......................................DTXC7158
95 3-Pin Clutch Shoes ......................................DTXC7166
96 Clutch Bell 17T.............................................DTXC7153
97 Shock Cap....................................................DTXC9089
98 Shock Diaphragm.........................................DTXC9052
99 Shock Piston ................................................DTXC9072
100 Shock Shaft..................................................DTXC9138
101 Shock Body..................................................DTXC9089
102 Shock Spring Adjuster Collar .......................DTXC9089
103 Shock Spring................................................DTXC9103
104 Shock Seal Spacer ......................................DTXC9052
105 Shock Seal Washer......................................DTXC9052
106 Shock Seal O-Ring ......................................DTXC9052
107 Shock Seal Retainer ....................................DTXC9052
108 Shock Boot...................................................DTXC9139
109 Lower Shock Spring Retainer ......................DTXC9148
110 Shock Ball End.............................................DTXC9148
111 Shock Ball ....................................................DTXC9148
112 Tuned Pipe ...................................................DTXC9930
113 Silicone Exhaust Coupler.............................DTXC7599
114 Exhaust Manifold (Header) ..........................DTXC7598
115 Exhaust Gasket............................................DTXC7598
116 Front Transmission Drive Joint .....................DTXC8106
117 Rear Transmission Case Half.......................DTXC7428
118 Transmission Dust Plug ...............................DTXC7428
119 2-Speed Clutch ............................................DTXC7193
120 2nd Gear With Housing................................DTXC9399

121 1st Gear Hub With One-Way .......................DTXC7194
122 1st Gear .......................................................DTXC9398
123 Center Transmission Shaft ...........................DTXC8899
124 Front Transmission Case Half ......................DTXC7428
125 Brake Lever Pin............................................DTXC6721
126 Brake Lever ..................................................DTXC6721
127 Rear Transmission Drive Joint .....................DTXC8106
128 Brake Plate...................................................DTXC6722
129 Brake Disk....................................................DTXC6722
131 Shift Fork Lever Horn...................................DTXC9419
132 Slipper Clutch Spring ...................................DTXC9307
133 Slipper Clutch Spur Plate.............................DTXC9302
134 Slipper Clutch Pad .......................................DTXC9308
135 Spur Gear 49T .............................................DTXC9404
136 Slipper Clutch Inner Plate ............................DTXC9301
137 Top Shaft ......................................................DTXC8908
138 Top Shaft Pin.............................DTXC8095,DTXC8908
139 Top Shaft Gear.............................................DTXC8095
140 Top Shaft Bushing........................................DTXC8908
141 Slipper Clutch Washer .................................DTXC9307
142 Reverser Input Gear.....................................DTXC9421
143 Reverser Bevel Gear....................................DTXC9423
144 Reverser Bevel Gear Pin .............................DTXC9423
145 Rear Reverser Lock .....................................DTXC9422
146 Center Shaft Bushing...................................DTXC9422
147 Reverser Output Gear..................................DTXC9426
148 Front Reverser Lock.....................................DTXC9422
149 Reverser Bearing Mount ..............................DTXC9424
150 Rear Bumper................................................DTXC6844
151 Tire ...............................................................DTXC9707
152 Foam Tire Insert ........................DTXC7666,DTXC9707
153 5-Spoke Chrome Wheel...............................DTXC9839
155 Right Rear Hub Carrier ................................DTXC8038
156 Left Rear Hub Carrier ..................................DTXC8038
157 Tuned Pipe Mounting Wire...........................DTXC9931
158 Reverser Selector Pin ..................................DTXC9422
159 Knuckle Arm Extension Plate ......................DTXC9471
160 Reverse Slider Plate ....................................DTXC9419
161 Reverser Bearing Snap Ring .......................DTXC9424
162 Rear Knuckle Arm........................................DTXC8219
163 Bellcrank Bushing ........................................DTXC8877
164 25x32mm Reverser Bearing ........................DTXC9425
165 Reverse Shift Ring Plate..............................DTXC9422
166 Brake Screw Sleeve .....................................DTXC6722
167 2nd Gear Plate.............................................DTXC9417
168 2-Speed Clutch Pins ....................................DTXC9417
169 2nd Gear Screw Pin.....................................DTXC9417
170 72mm Turnbuckle .........................................DTXC9754
171 Differential Pinion Spacer ............................DTXC7378
172 Tie Rod Ball Ends ........................................DTXC6273
173 Spring Adjuster O-Ring................................DTXC9089
174 Thrust Bearing Outer Washer ......................DTXC9657
175 Thrust Bearing .............................................DTXC9657
176 Thrust Bearing Inner Washer.......................DTXC9657
177 Right Rear Chassis Bulkhead......................DTXC6828
178 Left Rear Chassis Bulkhead ........................DTXC6828
179 Exhaust Manifold (Header) Spring...............DTXC7598
180 6mm Washer ................................................DTXC9767
181 Fuel Shut-Off Clamp ....................................DTXC7818

HARDWARE

A 3x6mm Pan Head Screw .............................DTXC8650
B 3x8mm Pan Head Screw .............................DTXQ0263
C 3x10mm Pan Head Screw ...........................DTXQ0263
D 3x12mm Pan Head Screw ...........................DTXQ0263
E 3x15mm Pan Head Screw ...........................DTXC6844
F 3mm Locknut................................................DTXC8240
G 3x3mm Set Screw........................................DTXC8660
H 3mm E-Clip ..................................................DTXQ0524
I 3x10mm Flat Head Screw ...........................DTXQ0273
J 4x5mm Set Screw........................................DTXQ0305
K 4x15mm Pan Head Screw ...........................DTXQ0269
L 4mm E-Clip ..................................................DTXC0525
M 5mm Washer................................................DTXQ0503
N 5x10mm Flanged Bearing............................DTXC1541
O 2.5mm E-Clip ...............................................DTXC7631
P 3x14mm Pan Head Screw ...........................DTXQ0265
Q 3x27mm Button Head Hex Screw................DTXC8655
R 8x16mm Bearing..........................................DTXC1585
S 5mm Flanged Locknut .................................DTXC8242
T 2mm E-Clip ..................................................DTXC7630
U 4mm Ball Stud...........................DTXC6721,DTXC9448
V 3mm Flat Washer.........................................DTXC9763
W 3x18mm Pan Head Screw ...........................DTXQ0265
X 3mm Nut ......................................................DTXQ0403
Y Linkage Collar ...........................DTXC9646,DTXC9448
Z Shift Linkage Pivot .......................................DTXC9448
AA Throttle Linkage Pivot ..................................DTXC9646
BB Servo Linkage Spring, Hard.........................DTXC8233
CC Ball End Insert...........................DTXC6273,DTXC9448
DD Slipper Thrust Bearing .................................DTXC9303
FF Steering Link Ball End .................................DTXC9448
GG 3x6mm Flat Head Screw .............................DTXQ0273
HH 5x10mm Bearing..........................................DTXC1535
II 4mm Locknut ...............................................DTXQ0424
JJ 8x9.5x.2mm Steel Shim...............................DTXC7194
KK 3mm Lock Washer .......................................DTXC9764
LL 12 x 18mm Bearing......................................DTXC1597
MM 3x12mm Cap Head Screw...........................DTXC8653
NN 3x15mm Button Head Hex Screw................DTXC8654
OO 3x8mm Flat Head Screw .............................DTXQ0273
PP 4mm Screw Pin ......DTXC8781,DTXC8106,DTXC7378
QQ 3x10mm Button Head Hex Screw................DTXC8626
RR 3x8mm Self-tapping Screw ..........................DTXC8647
SS Body Clip......................................................DTXC6447
TT 3x10mm Cap Head Screw...........................DTXQ0285
UU 3x12mm Flat Head Screw ...........................DTXQ0273
VV 3mm O-Ring.................................................DTXC7815
WWServo Linkage Spring, Soft ..........................DTXC8233
XX 9.5x15x.5mm Steel Shim.............................DTXC7194
YY 8x11x.3mm Steel Shim................................DTXC7194
ZZ 12.5x15.8x.5mm Steel Shim........................DTXC7194

To order replacement parts or to send your model in for
repairs covered under warranty, you should send your
model to DuraTrax’s authorized U.S. repair facility:

Hobby Services
3002 N. Apollo Drive, Ste. 1, Champaign, Illinois 61822

Attn. Service Department
Phone: (217) 398-0007  9:00 A.M. - 5:00 P.M. Central Time M-F

E-Mail: hobbyservices@hobbico.com
ST indicates Stress-Tech™ part

This parts list shows the key number, part description
and parts bag stock number for ordering. If there are
multiple stock numbers listed, that particular part is
available in several places. Refer to the replacement
parts bag list for the contents of each parts bag.

Replacement Parts Bag List
Stock # ...............Description
DTXC1535 ..........5 x 10mm Bearing ....................................HH x2pc
DTXC1541 ..........5 x 10mm Flanged Bearing ........................N x2pcs
DTXC1585 ..........8 x 16mm Bearing ......................................R x2pcs
DTXC1597 ..........12 x 18mm Bearing ..................................LL x2pcs
DTXC6108 ..........Air Filter Set..................86,87,90,B x1pc, 88 x2pcs
DTXC6109 ..........Air Filter Foam Element ............................88 x3pcs
DTXC6160ST ........Antenna Tube ................................................x5pcs
DTXC6273ST ........Steering Ball End Set ............CC x2pcs, 172 x4pcs
DTXC6302ST ........Battery Box Set ...................81,82 x1pc, B,C x2pcs
DTXC6447 ..........Body Clip ................................................SS x10pcs
DTXC6449ST ........Body Mount Set....................14,15 x1pc, SS x4pcs
DTXC6529 ..........Body Warhead Green ......................................x1pc
DTXC6530 ..........Body Warhead Red..........................................x1pc
DTXC6531 ..........Body Warhead Blue .........................................x1pc
DTXC6532 ..........Body Warhead Yellow.......................................x1pc
DTXC6533 ..........Body Warhead White .......................................x1pc
DTXC6534 ..........Body Warhead Purple......................................x1pc
DTXC6535 ..........Body Warhead Unpainted ................................x1pc
DTXC6721 ..........Brake Lever Set............125,126,U,F x1pc, T x2pcs
DTXC6722 ..........Brake Set ...................129,166,Q x2pcs, 128 x3pcs
DTXC6828ST ........Rear Bulkhead Set.............................177,178 x1pc
DTXC6829ST ........Front Bulkhead Set ................................19,20 x1pc
DTXC6844ST ........Bumper Set.....................38,150 x1pc, 33,A x2pcs,

39,63,E,W x4pcs, D x8pcs
DTXC6998 ..........Chassis ......................................................1,2 x1pc
DTXC7152 ..........Clutch Nut ...........................................93,L,M x1pc
DTXC7153 ..........17T Clutch Bell ..........................................96 x1pc
DTXC7158 ..........3-Pin Clutch Shoe .....................................95 x3pcs
DTXC7166 ..........3-Pin Clutch Spring ...................................94 x3pcs
DTXC7193 ..........2 Speed Clutch...........................119 x1pc, J x2pcs
DTXC7194 ..........Gear Mount w/One-Way ........................121,JJ,XX,

YY,ZZ x1pc, GG x3pcs
DTXC7284 ..........CV Shaft Set Assembled ......42,43,44,45,46 x2pcs
DTXC7285 ..........CV Rebuild Kit...................................43,44,J x2pcs
DTXC7316 ..........Decal Set .........................................................x1pc
DTXC7359ST ........Differential Housing Set ..........21,22 x1pc, D x6pcs
DTXC7377 ..........Differential Ring Gear...............50,51 x1pc, I x4pcs
DTXC7378 ..........Differential Pinion Drive Cup..........48,171,PP x1pc
DTXC7379 ..........Differential Pinion........................................47 x1pc
DTXC7405 ..........Differential Seal Set.................50,J x1pc, 57 x2pcs
DTXC7406ST ........Differential Case .....................................49,J x1pc
DTXC7426 ..........Small Bevel Gear Set ...............54 x2pcs, 55 x4pcs
DTXC7427 ..........Differential Joint Set..........................52,46,57 x1pc
DTXC7428ST ........Transmission Case ......117,118,124 x1pc,TT x6pcs
DTXC7433 ..........Large Bevel Gear Set ..........................46,56 x2pcs
DTXC7459 ..........Center Dogbone Set ..................................3,4 x1pc
DTXC7511 ..........Drive Hex Set ......................................32,46 x4pcs
DTXC7598 ..........Exhaust Manifold ........................114,115,179 x1pc
DTXC7599 ..........Exhaust Coupler Set.................................113 x1pc
DTXC7611 ..........Engine Mount Set......................84 x1pc, 85 x2pcs,

C x4pcs,mm,KK x8pcs
DTXC7612 ..........Engine Mount Screw Set...........................C x4pcs,

MM,KK x8pcs
DTXC7666 ..........Tire Inserts ..............................................152 x2pcs
DTXC7707 ..........Flywheel w/Collet ...................................91,92 x1pc
DTXC7817 ..........165cc Race Fuel Tank...........8 x1pc, UU,VV x3pcs
DTXC7818 ..........Fuel Shut-Off Clamp .................................181 x1pc
DTXC8037ST ........Front Hub Carrier Set ...............27 x2pcs, 30 x4pcs
DTXC8038ST ........Rear Hub Carrier Set ........155,156 x1pc, 30 x4pcs
DTXC8041 ..........Upper Hinge Pin Set ...........28,35 x4pcs, H x16pcs
DTXC8042 ..........Lower Hinge Pin Set ...........31,34 x4pcs, H x16pcs
DTXC8043 ..........Lower Hinge Pin Brace .............................37 x2pcs
DTXC8044 ..........Upper Hinge Pin Brace...............................36 x1pc
DTXC8095 ..........Top Shaft Gear ..................................138,139 x1pc
DTXC8106 ..........Center Joint Set................116,127 x1pc, PP x2pcs

Stock # ...............Description
DTXC8218ST ........Front Knuckle Arm Set ........29 x2pcs, D,F,K x4pcs
DTXC8219ST ........Rear Knuckle Arm Set..........162 x2pcs, E,K x4pcs
DTXC8407ST ........Receiver Box Set.............79,80 x1pc, A,B,C x2pcs
DTXC8570 ..........Roll Bar/Handle...............7 x1pc, A x4pcs, E x8pcs
DTXC8781 ..........4mm Screw Pins ......................................PP x4pcs
DTXC8817ST ........Servo Mount Set......................66,67,68,69,P x1pc,

C x5pcs, B,V x12pcs
DTXC8874ST ........Servo Horn Set .................................63,64,65 x1pc
DTXC8877ST ........Servo Saver Set .............72,73,74 x1pc, 163 x4pcs
DTXC8879 ..........Servo Saver Metal Parts Set ............75,76,77 x1pc
DTXC8899 ..........Center Transmission Shaft ........................123 x1pc
DTXC8908 ..........Top Shaft.................................137,138,140,M x1pc
DTXC9014 ..........Shock Assembled...........................................x2pcs
DTXC9052 ..........Shock Seal Set ..................98,104,105,107 x 2pcs,

106 x4pcs
DTXC9072 ..........Shock Piston .......................................99,V,F x4pcs
DTXC9089 ..........Shock Body Set ...................97,101,102,173 x2pcs
DTXC9103 ..........Shock Spring Yellow................................103 x2pcs
DTXC9138 ..........Shock Shaft.............................................100 x2pcs
DTXC9139 ..........Shock Boot Set .......................................108 x4pcs
DTXC9148 ..........Shock Parts Set ........................109,110,111 x2pcs
DTXC9149 ..........Shock Mount Set ...........18 x2pcs, F,V,17,89 x4pcs
DTXC9267ST ........Shock Tower...............................16 x2pcs, D x4pcs

NN x8pcs
DTXC9290ST ........Center Skid Plate Set ................5,6 x1pc, B x2pcs,

D x6pcs
DTXC9291ST ........Front/Rear Skid Plate ..............40,41 x1pc, I x4pcs
DTXC9301 ..........Slipper Inner Plate ...............................10,136 x1pc
DTXC9302 ..........Slipper Spur Plate.....................................133 x1pc
DTXC9307 ..........Slipper Spring Set...........................132,141,II x1pc
DTXC9308 ..........Slipper Pad Set .......................................134 x2pcs
DTXC9398 ..........1st Gear Spur ...........................................122 x1pc
DTXC9399 ..........2nd Gear Spur ..........................................120 x1pc
DTXC9404 ..........Spur Gear 49T .........................................135 x1pc
DTXC9417 ..........2-Speed Clutch Hardware Set .................167 x1pc,

168,169 x2pcs
DTXC9419 ..........Reverse Shift Fork Assembly.............131,160 x1pc
DTXC9421 ..........Reverser Input Gear .................................142 x1pc
DTXC9422 ..........Reverser Lock Assy ......145,146,148,158,165 x1pc
DTXC9423 ..........Reverser Bevel Gears.................130,143,144 x1pc
DTXC9424 ..........Reverser Bearing Mount ....................149,161 x1pc
DTXC9425 ..........Reverser Bearing ......................................164 x1pc
DTXC9426 ..........Reverser Output Gear...............................147 x1pc
DTXC9448 ..........Steering/Shifting Linkage Set ...................83,62,59,

T,U,Z x1pc,
FF,CC,D,Y,G x2pcs

DTXC9471 ..........Steering Extension Set .........159 x2pcs, D,F x4pcs
DTXC9476ST ........Drag Link Set ..........................71 x1pc, 70,D x2pcs
DTXC9490 ..........Bellcrank Post .....................................78,I,C x2pcs
DTXC9536ST ........Upper Arm Set .....................................23,25 x2pcs
DTXC9537ST ........Lower Suspension Arm ............................26 x2pcs
DTXC9646 ..........Throttle/Brake Linkage Set ...................60,61 x1pc,

58,AA,T x2pcs,
Y,BB,G x4pcs

DTXC9657 ..........Thrust Bearing Set......................174,175,176 x1pc
DTXC9707 ..........Tires w/Inserts..................................151,152 x2pcs
DTXC9746 ..........34mm Turnbuckle.....................................24 x2 pcs
DTXC9754 ..........72mm Turnbuckle ....................................170 x2pcs
DTXC9767 ..........6mm Washer .........................................180 x10pcs
DTXC9839 ..........Wheels ....................................................153 x2pcs
DTXC9930 ..........Tuned Pipe................................................112 x1pc
DTXC9931 ..........Tuned Pipe Mount Set ........................157,J,E x1pc
DTXR3000 ..........Tool Kit .............................................................x1pc
DTXZ1061...........Instruction Manual............................................x1pc
DTXZ1063...........Engine Tuning DVD ST 27 ...............................x1pc

Stock # ........Description
DTXC7630 ...2.0mm E-Clip .............................................T x10pcs
DTXC7631 ...2.5mm E-Clip.............................................O x10pcs
DTXC8240 ...3mm Locknut .............................................F x10pcs
DTXC8242 ...5mm Flanged Locknut ...............................S x10pcs
DTXC8626 ...3 x10mm Button Head Hex Screw .........QQ x10pcs
DTXC8647 ...3x8mm Self-Tapping Screw ....................RR x10pcs
DTXC8650 ...3x6mm Pan Head Screw...........................A x10pcs
DTXC8653 ...3x12mm Socket Head Screw.................MM x10pcs
DTXC8654 ...3x15mm Button Head Hex Screw...........NN x10pcs
DTXC8655 ...3x27mm Button Head Hex Screw ...............Q x4pcs
DTXC8660 ...3x3mm Set Screw .....................................G x10pcs
DTXC9303 ...Slipper Thrust Bearing................................DD x1pc

DTXC9763 ...3x8mm Washer..........................................V x10pcs
DTXC9764 ...3mm Lock Washer ..................................KK x10pcs
DTXQ0263 ...3mm Pan Head Machine Screw...........B,C,D x5pcs
DTXQ0265 ...3mm Pan Head Machine Screw Long .....P,W x5pcs
DTXQ0269 ...4mm Pan Head Machine Screw Long.........K x5pcs
DTXQ0273 ...3mm Flat Head Machine Screw...GG,I,OO,UU x5pcs
DTXQ0285 ...3mm Socket Head Machine Screw ...........TT x2pcs
DTXQ0305 ...4mm Set Screws..........................................J x3pcs
DTXQ0403 ...3mm/4mm Metal Nut .................................X x10pcs
DTXQ0424 ...4mm Steel Locknut ......................................II x5pcs
DTXQ0503 ...4mm/5mm Metal Washer ..........................M x10pcs
DTXQ0524 ...3mm E-Clip................................................H x10pcs
DTXQ0525 ...4mm E-Clip ................................................L x10pcs

Hardware®

2nd Gear Plate Screw
168

3x8mm Self-Tapping Screw

RR

3x5mm Flat Head Screw

GG

3x8mm Flat Head Screw

OO

3x10mm Flat Head Screw

I

3x15mm Flat Head Screw

UU

3x6mm Pan Head Screw

A

3x8mm Pan Head Screw

B

3x10mm Pan Head Screw

C

3x12mm Pan Head Screw

D

3x15mm Pan Head Screw

E

3x20mm Pan Head Screw
W

3x10mm Cap Head Screw

T T

3x12mm Cap Head Screw

MM

3x11mm Button Head Hex Screw

QQ

3x15mm Button Head Hex Screw

NN

4x15mm Pan Head Screw

K

6mm Washer

180

2.5x14mm Pin

46
2x18mm Pin

44

Throttle Linkage Pivot

AA

Shift Linkage Pivot

Z

Servo Linkage Spring, Soft

WW

Linkage Collar

Y

4mm E-Clip

L

3mm E-Clip

H

2.5mm E-Clip

O

2mm E-Clip

T

Differential O-Ring

57

3mm Locknut

F4mm Locknut

I IS

5mm Flanged Locknut

HH

5x10mm Bearing

N

5x10mm Flanged Bearing

R

8x16mm Bearing

175

Thrust Bearing

176

Thrust Bearing Inner Washer

30

Hub Carrier Bushing
V

3mm Flat Washer171

Differential Pinion Spacer

140

Top Shaft Bushing

PP

4mm Screw Pin

G

3x3mm Set Screw

J

4x4mm Set Screw

174

Thrust Bearing Outer Washer

XX

9.5x15x.5mm Steel Shim

LL

12x18mm Bearing

164

25x32mm Reverser Bearing

106

Shock Seal O-Ring

146

Center Shaft Bushing

166

Brake Screw Sleeve

KK

3mm Lock Washer

V V

3mm O-Ring
JJ

8x11x.5mm Steel Shim

M

5mm Washer

141

Slipper Clutch Washer

Servo Linkage Spring, Hard

BB

YY

8x11x.3mm Steel Shim

169

2nd Gear Screw Pin

144

Reverser Bevel Screw Pin

™

3x14mm Pan Head Screw

P

ZZ

12.5x15.8x.5mm Steel Shim

DD

Slipper Thrust Bearing

3x27mm Button Head Hex Screw

Q



Stock # Description Includes
DTXG0351......Front Bearing ...............................7 x1pc
DTXG0364......Rear Bearing................................8 x1pc
DTXG0404......Carburetor Dust Boot .................26 x1pc
DTXG0408......Carburetor Body.........................22 x1pc
DTXG0413......Slide Valve .................................23 x1pc
DTXG0432......Carburetor Gasket Set .....26,30,32x1pc,

29,34 x2pcs,
24 x3pcs

DTXG0444......Carburetor Complete.......................x1pc
DTXG0461......Carburetor Retainer set ...36,37,38 x1pc
DTXG0469......Carburetor O-Ring....................29 x2pcs
DTXG0474......Connecting Rod ...........................6 x1pc
DTXG0491......Cover Plate for Recoil ..........16,17 x1pc,

18 x4pcs
DTXG0509......Backplate Screws.....................18 x4pcs
DTXG0527......Crankcase....................................1 x1pc
DTXG0538......Crankshaft....................................9 x1pc
DTXG0546......Piston / Cylinder Set .................2,3 x1pc
DTXG0556......Fuel Inlet Nozzle ..............30,31,32 x1pc
DTXG0574......Head Button with Shims .............5 x1pc,

12 x2pcs

Stock # Description Includes
DTXG0581......Cylinder Head..............4 x1pc, 12 x4pcs
DTXG0596......Head Shim / Gasket set............16 x1pc,

12 x2pcs
DTXG0598......Low Speed Needle ....25 x1pc, 24 x2pcs
DTXG0610......Cylinder Head Screws..............12 x4pcs
DTXG0618......High Speed Needle Socket........33 x1pc
DTXG0621......High Speed Needle ..............34,35 x1pc
DTXG0637......One-way Bearing .......................19 x1pc
DTXG0646......Piston Pin Set............10 x1pc, 11 x2pcs
DTXG0756......Recoil Starter Set ......20 x1pc, 21 x3pcs
DTXG0771......Start Shaft..................................15 x1pc
DTXG0777......Start Shaft Pin ......................13,14 x1pc
DTXG0801......Throttle Arm ...............................27 x1pc
DTXG0814......Throttle Stop Screw ...................28 x1pc
DTXP6033 ......Super Start Backplate ........39,40,41,42,

43,44,45 x1pc,
47 x2pcs, 46 x3pcs

Optional Part:
DTXG0490......Cover Plate Standard

SUPERTIGRE G27CX Engine
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# Item Description.........................Available in Stock #
1 Left Side Chassis Plate................................DTXC6998
2 Right Side Chassis Plate .............................DTXC6998
3 Rear Center Drive Shaft...............................DTXC7459
4 Front Center Drive Shaft ..............................DTXC7459
5 Front Chassis Skid Plate..............................DTXC9290
6 Rear Chassis Skid Plate ..............................DTXC9290
7 Chassis Rollbar............................................DTXC8570
8 165cc Race Fuel Tank .................................DTXC7817
9 Manifold Spring Plate...................................DTXC7598
10 Slipper Clutch Washer (Hex Hole) ...............DTXC9301
14 Front Body Mount.........................................DTXC6449
15 Rear Body Mount .........................................DTXC6449
16 Shock Tower.................................................DTXC9267
17 Upper Shock Mount Bushing .......................DTXC9149
18 Upper Shock Mount Shaft............................DTXC9149
19 Right Front Bulkhead ...................................DTXC6829
20 Left Front Bulkhead......................................DTXC6829
21 Upper Differential Housing...........................DTXC7359
22 Lower Differential Housing ...........................DTXC7359
23 Inner Upper Suspension Arm ......................DTXC9536
24 34mm Turnbuckle .........................................DTXC9746
25 Outer Upper Suspension Arm......................DTXC9536
26 Lower Suspension Arm................................DTXC9537
27 Front Hub Carrier .........................................DTXC8037
28 Upper Outer Hinge Pin ................................DTXC8041
29 Front Knuckle Arm .......................................DTXC8218
30 Hub Carrier Bushing..................DTXC8037,DTXC8038
31 Lower Outer Hinge Pin.................................DTXC8042
32 Drive Hex .....................................................DTXC7511
33 Front Bumper Headlight Caps .....................DTXC6844
34 Lower Inner Hinge Pin .................................DTXC8042
35 Upper Inner Hinge Pin .................................DTXC8041
36 Upper Hinge Pin Brace ................................DTXC8044
37 Lower Hinge Pin Brace ................................DTXC8043
38 Front Bumper ...............................................DTXC6844
39 Bumper Mount A ..........................................DTXC6844
40 Lower Bulkhead Brace.................................DTXC9291
41 Differential Skid Plate...................................DTXC9291
42 CV Dogbone ................................................DTXC7284
43 CV Coupler................................DTXC7285,DTXC7284
44 CV Coupler Pin .........................DTXC7285,DTXC7284
45 CV Axle ........................................................DTXC7284
46 2.5x14mm Pin ...........................DTXC7511,DTXC7284

DTXC7427,DTXC7433
47 Differential Pinion Gear................................DTXC7379
48 Differential Pinion Drive Joint.......................DTXC7378
49 Differential Case...........................................DTXC7406
50 Differential Case Gasket ...........DTXC7405,DTXC7377
51 Differential Ring Gear ..................................DTXC7377
52 Differential Drive Joint ..................................DTXC7427
53 Bumper Mount B ..........................................DTXC6844
54 Differential Spider Gear Shaft ......................DTXC7426
55 Differential Spider Gear ...............................DTXC7426
56 Differential Bevel Gear .................................DTXC7433
57 Differential O-Ring.....................DTXC7405,DTXC7427

58 Throttle Linkage Ball Cup ............................DTXC9646
59 Shift Linkage Ball Cup .................................DTXC9448
60 Throttle Linkage Wire ...................................DTXC9646
61 Brake Linkage Wire......................................DTXC9646
62 Shift Linkage Wire ........................................DTXC9448
63 Throttle Servo Arm.......................................DTXC8874
64 Shifting Servo Arm.......................................DTXC8874
65 Steering Servo Arm .....................................DTXC8874
66 Front Steering/Shifting Servo Mount............DTXC8817
67 Rear Steering/Shifting Servo Mount ............DTXC8817
68 Front Throttle Servo Mount ..........................DTXC8817
69 Rear Throttle Servo Mount...........................DTXC8817
70 Draglink Bushing..........................................DTXC9476
71 Draglink ........................................................DTXC9476
72 Right Bellcrank.............................................DTXC8877
73 Upper Left Bellcrank ....................................DTXC8877
74 Lower Left Bellcrank ....................................DTXC8877
75 Servo Saver Tube.........................................DTXC8879
76 Servo Saver Spring......................................DTXC8879
77 Servo Saver Adjuster Collar.........................DTXC8879
78 Bellcrank Post ..............................................DTXC9490
79 Radio Tray ....................................................DTXC8407
80 Radio Tray Lid ..............................................DTXC8407
81 Battery Box ..................................................DTXC6302
82 Battery Box Lid.............................................DTXC6302
83 27mm Turnbuckle .........................................DTXC9448
84 Engine Mount Bulkhead...............................DTXC7611
85 Engine Mount Plate......................................DTXC7611
86 Air Filter Adapter Tube .................................DTXC6108
87 Air Filter Base ..............................................DTXC6108
88 Air Filter Element.......................DTXC6109,DTXC6108
89 Shock Cap Bushing .....................................DTXC9149
90 Air Filter Cap ................................................DTXC6108
91 Flywheel Collet.............................................DTXC7707
92 3-Pin Flywheel .............................................DTXC7707
93 Clutch Nut/Pilot Shaft...................................DTXC7152
94 3-Pin Clutch Spring......................................DTXC7158
95 3-Pin Clutch Shoes ......................................DTXC7166
96 Clutch Bell 17T.............................................DTXC7153
97 Shock Cap....................................................DTXC9089
98 Shock Diaphragm.........................................DTXC9052
99 Shock Piston ................................................DTXC9072
100 Shock Shaft..................................................DTXC9138
101 Shock Body..................................................DTXC9089
102 Shock Spring Adjuster Collar .......................DTXC9089
103 Shock Spring................................................DTXC9103
104 Shock Seal Spacer ......................................DTXC9052
105 Shock Seal Washer......................................DTXC9052
106 Shock Seal O-Ring ......................................DTXC9052
107 Shock Seal Retainer ....................................DTXC9052
108 Shock Boot...................................................DTXC9139
109 Lower Shock Spring Retainer ......................DTXC9148
110 Shock Ball End.............................................DTXC9148
111 Shock Ball ....................................................DTXC9148
112 Tuned Pipe ...................................................DTXC9930
113 Silicone Exhaust Coupler.............................DTXC7599
114 Exhaust Manifold (Header) ..........................DTXC7598
115 Exhaust Gasket............................................DTXC7598
116 Front Transmission Drive Joint .....................DTXC8106
117 Rear Transmission Case Half.......................DTXC7428
118 Transmission Dust Plug ...............................DTXC7428
119 2-Speed Clutch ............................................DTXC7193
120 2nd Gear With Housing................................DTXC9399

121 1st Gear Hub With One-Way .......................DTXC7194
122 1st Gear .......................................................DTXC9398
123 Center Transmission Shaft ...........................DTXC8899
124 Front Transmission Case Half ......................DTXC7428
125 Brake Lever Pin............................................DTXC6721
126 Brake Lever ..................................................DTXC6721
127 Rear Transmission Drive Joint .....................DTXC8106
128 Brake Plate...................................................DTXC6722
129 Brake Disk....................................................DTXC6722
131 Shift Fork Lever Horn...................................DTXC9419
132 Slipper Clutch Spring ...................................DTXC9307
133 Slipper Clutch Spur Plate.............................DTXC9302
134 Slipper Clutch Pad .......................................DTXC9308
135 Spur Gear 49T .............................................DTXC9404
136 Slipper Clutch Inner Plate ............................DTXC9301
137 Top Shaft ......................................................DTXC8908
138 Top Shaft Pin.............................DTXC8095,DTXC8908
139 Top Shaft Gear.............................................DTXC8095
140 Top Shaft Bushing........................................DTXC8908
141 Slipper Clutch Washer .................................DTXC9307
142 Reverser Input Gear.....................................DTXC9421
143 Reverser Bevel Gear....................................DTXC9423
144 Reverser Bevel Gear Pin .............................DTXC9423
145 Rear Reverser Lock .....................................DTXC9422
146 Center Shaft Bushing...................................DTXC9422
147 Reverser Output Gear..................................DTXC9426
148 Front Reverser Lock.....................................DTXC9422
149 Reverser Bearing Mount ..............................DTXC9424
150 Rear Bumper................................................DTXC6844
151 Tire ...............................................................DTXC9707
152 Foam Tire Insert ........................DTXC7666,DTXC9707
153 5-Spoke Chrome Wheel...............................DTXC9839
155 Right Rear Hub Carrier ................................DTXC8038
156 Left Rear Hub Carrier ..................................DTXC8038
157 Tuned Pipe Mounting Wire...........................DTXC9931
158 Reverser Selector Pin ..................................DTXC9422
159 Knuckle Arm Extension Plate ......................DTXC9471
160 Reverse Slider Plate ....................................DTXC9419
161 Reverser Bearing Snap Ring .......................DTXC9424
162 Rear Knuckle Arm........................................DTXC8219
163 Bellcrank Bushing ........................................DTXC8877
164 25x32mm Reverser Bearing ........................DTXC9425
165 Reverse Shift Ring Plate..............................DTXC9422
166 Brake Screw Sleeve .....................................DTXC6722
167 2nd Gear Plate.............................................DTXC9417
168 2-Speed Clutch Pins ....................................DTXC9417
169 2nd Gear Screw Pin.....................................DTXC9417
170 72mm Turnbuckle .........................................DTXC9754
171 Differential Pinion Spacer ............................DTXC7378
172 Tie Rod Ball Ends ........................................DTXC6273
173 Spring Adjuster O-Ring................................DTXC9089
174 Thrust Bearing Outer Washer ......................DTXC9657
175 Thrust Bearing .............................................DTXC9657
176 Thrust Bearing Inner Washer.......................DTXC9657
177 Right Rear Chassis Bulkhead......................DTXC6828
178 Left Rear Chassis Bulkhead ........................DTXC6828
179 Exhaust Manifold (Header) Spring...............DTXC7598
180 6mm Washer ................................................DTXC9767
181 Fuel Shut-Off Clamp ....................................DTXC7818

HARDWARE

A 3x6mm Pan Head Screw .............................DTXC8650
B 3x8mm Pan Head Screw .............................DTXQ0263
C 3x10mm Pan Head Screw ...........................DTXQ0263
D 3x12mm Pan Head Screw ...........................DTXQ0263
E 3x15mm Pan Head Screw ...........................DTXC6844
F 3mm Locknut................................................DTXC8240
G 3x3mm Set Screw........................................DTXC8660
H 3mm E-Clip ..................................................DTXQ0524
I 3x10mm Flat Head Screw ...........................DTXQ0273
J 4x5mm Set Screw........................................DTXQ0305
K 4x15mm Pan Head Screw ...........................DTXQ0269
L 4mm E-Clip ..................................................DTXC0525
M 5mm Washer................................................DTXQ0503
N 5x10mm Flanged Bearing............................DTXC1541
O 2.5mm E-Clip ...............................................DTXC7631
P 3x14mm Pan Head Screw ...........................DTXQ0265
Q 3x27mm Button Head Hex Screw................DTXC8655
R 8x16mm Bearing..........................................DTXC1585
S 5mm Flanged Locknut .................................DTXC8242
T 2mm E-Clip ..................................................DTXC7630
U 4mm Ball Stud...........................DTXC6721,DTXC9448
V 3mm Flat Washer.........................................DTXC9763
W 3x18mm Pan Head Screw ...........................DTXQ0265
X 3mm Nut ......................................................DTXQ0403
Y Linkage Collar ...........................DTXC9646,DTXC9448
Z Shift Linkage Pivot .......................................DTXC9448
AA Throttle Linkage Pivot ..................................DTXC9646
BB Servo Linkage Spring, Hard.........................DTXC8233
CC Ball End Insert...........................DTXC6273,DTXC9448
DD Slipper Thrust Bearing .................................DTXC9303
FF Steering Link Ball End .................................DTXC9448
GG 3x6mm Flat Head Screw .............................DTXQ0273
HH 5x10mm Bearing..........................................DTXC1535
II 4mm Locknut ...............................................DTXQ0424
JJ 8x9.5x.2mm Steel Shim...............................DTXC7194
KK 3mm Lock Washer .......................................DTXC9764
LL 12 x 18mm Bearing......................................DTXC1597
MM 3x12mm Cap Head Screw...........................DTXC8653
NN 3x15mm Button Head Hex Screw................DTXC8654
OO 3x8mm Flat Head Screw .............................DTXQ0273
PP 4mm Screw Pin ......DTXC8781,DTXC8106,DTXC7378
QQ 3x10mm Button Head Hex Screw................DTXC8626
RR 3x8mm Self-tapping Screw ..........................DTXC8647
SS Body Clip......................................................DTXC6447
TT 3x10mm Cap Head Screw...........................DTXQ0285
UU 3x12mm Flat Head Screw ...........................DTXQ0273
VV 3mm O-Ring.................................................DTXC7815
WWServo Linkage Spring, Soft ..........................DTXC8233
XX 9.5x15x.5mm Steel Shim.............................DTXC7194
YY 8x11x.3mm Steel Shim................................DTXC7194
ZZ 12.5x15.8x.5mm Steel Shim........................DTXC7194

To order replacement parts or to send your model in for
repairs covered under warranty, you should send your
model to DuraTrax’s authorized U.S. repair facility:

Hobby Services
3002 N. Apollo Drive, Ste. 1, Champaign, Illinois 61822

Attn. Service Department
Phone: (217) 398-0007  9:00 A.M. - 5:00 P.M. Central Time M-F

E-Mail: hobbyservices@hobbico.com
ST indicates Stress-Tech™ part

This parts list shows the key number, part description
and parts bag stock number for ordering. If there are
multiple stock numbers listed, that particular part is
available in several places. Refer to the replacement
parts bag list for the contents of each parts bag.

Replacement Parts Bag List
Stock # ...............Description
DTXC1535 ..........5 x 10mm Bearing ....................................HH x2pc
DTXC1541 ..........5 x 10mm Flanged Bearing ........................N x2pcs
DTXC1585 ..........8 x 16mm Bearing ......................................R x2pcs
DTXC1597 ..........12 x 18mm Bearing ..................................LL x2pcs
DTXC6108 ..........Air Filter Set..................86,87,90,B x1pc, 88 x2pcs
DTXC6109 ..........Air Filter Foam Element ............................88 x3pcs
DTXC6160ST ........Antenna Tube ................................................x5pcs
DTXC6273ST ........Steering Ball End Set ............CC x2pcs, 172 x4pcs
DTXC6302ST ........Battery Box Set ...................81,82 x1pc, B,C x2pcs
DTXC6447 ..........Body Clip ................................................SS x10pcs
DTXC6449ST ........Body Mount Set....................14,15 x1pc, SS x4pcs
DTXC6529 ..........Body Warhead Green ......................................x1pc
DTXC6530 ..........Body Warhead Red..........................................x1pc
DTXC6531 ..........Body Warhead Blue .........................................x1pc
DTXC6532 ..........Body Warhead Yellow.......................................x1pc
DTXC6533 ..........Body Warhead White .......................................x1pc
DTXC6534 ..........Body Warhead Purple......................................x1pc
DTXC6535 ..........Body Warhead Unpainted ................................x1pc
DTXC6721 ..........Brake Lever Set............125,126,U,F x1pc, T x2pcs
DTXC6722 ..........Brake Set ...................129,166,Q x2pcs, 128 x3pcs
DTXC6828ST ........Rear Bulkhead Set.............................177,178 x1pc
DTXC6829ST ........Front Bulkhead Set ................................19,20 x1pc
DTXC6844ST ........Bumper Set.....................38,150 x1pc, 33,A x2pcs,

39,63,E,W x4pcs, D x8pcs
DTXC6998 ..........Chassis ......................................................1,2 x1pc
DTXC7152 ..........Clutch Nut ...........................................93,L,M x1pc
DTXC7153 ..........17T Clutch Bell ..........................................96 x1pc
DTXC7158 ..........3-Pin Clutch Shoe .....................................95 x3pcs
DTXC7166 ..........3-Pin Clutch Spring ...................................94 x3pcs
DTXC7193 ..........2 Speed Clutch...........................119 x1pc, J x2pcs
DTXC7194 ..........Gear Mount w/One-Way ........................121,JJ,XX,

YY,ZZ x1pc, GG x3pcs
DTXC7284 ..........CV Shaft Set Assembled ......42,43,44,45,46 x2pcs
DTXC7285 ..........CV Rebuild Kit...................................43,44,J x2pcs
DTXC7316 ..........Decal Set .........................................................x1pc
DTXC7359ST ........Differential Housing Set ..........21,22 x1pc, D x6pcs
DTXC7377 ..........Differential Ring Gear...............50,51 x1pc, I x4pcs
DTXC7378 ..........Differential Pinion Drive Cup..........48,171,PP x1pc
DTXC7379 ..........Differential Pinion........................................47 x1pc
DTXC7405 ..........Differential Seal Set.................50,J x1pc, 57 x2pcs
DTXC7406ST ........Differential Case .....................................49,J x1pc
DTXC7426 ..........Small Bevel Gear Set ...............54 x2pcs, 55 x4pcs
DTXC7427 ..........Differential Joint Set..........................52,46,57 x1pc
DTXC7428ST ........Transmission Case ......117,118,124 x1pc,TT x6pcs
DTXC7433 ..........Large Bevel Gear Set ..........................46,56 x2pcs
DTXC7459 ..........Center Dogbone Set ..................................3,4 x1pc
DTXC7511 ..........Drive Hex Set ......................................32,46 x4pcs
DTXC7598 ..........Exhaust Manifold ........................114,115,179 x1pc
DTXC7599 ..........Exhaust Coupler Set.................................113 x1pc
DTXC7611 ..........Engine Mount Set......................84 x1pc, 85 x2pcs,

C x4pcs,mm,KK x8pcs
DTXC7612 ..........Engine Mount Screw Set...........................C x4pcs,

MM,KK x8pcs
DTXC7666 ..........Tire Inserts ..............................................152 x2pcs
DTXC7707 ..........Flywheel w/Collet ...................................91,92 x1pc
DTXC7817 ..........165cc Race Fuel Tank...........8 x1pc, UU,VV x3pcs
DTXC7818 ..........Fuel Shut-Off Clamp .................................181 x1pc
DTXC8037ST ........Front Hub Carrier Set ...............27 x2pcs, 30 x4pcs
DTXC8038ST ........Rear Hub Carrier Set ........155,156 x1pc, 30 x4pcs
DTXC8041 ..........Upper Hinge Pin Set ...........28,35 x4pcs, H x16pcs
DTXC8042 ..........Lower Hinge Pin Set ...........31,34 x4pcs, H x16pcs
DTXC8043 ..........Lower Hinge Pin Brace .............................37 x2pcs
DTXC8044 ..........Upper Hinge Pin Brace...............................36 x1pc
DTXC8095 ..........Top Shaft Gear ..................................138,139 x1pc
DTXC8106 ..........Center Joint Set................116,127 x1pc, PP x2pcs

Stock # ...............Description
DTXC8218ST ........Front Knuckle Arm Set ........29 x2pcs, D,F,K x4pcs
DTXC8219ST ........Rear Knuckle Arm Set..........162 x2pcs, E,K x4pcs
DTXC8407ST ........Receiver Box Set.............79,80 x1pc, A,B,C x2pcs
DTXC8570 ..........Roll Bar/Handle...............7 x1pc, A x4pcs, E x8pcs
DTXC8781 ..........4mm Screw Pins ......................................PP x4pcs
DTXC8817ST ........Servo Mount Set......................66,67,68,69,P x1pc,

C x5pcs, B,V x12pcs
DTXC8874ST ........Servo Horn Set .................................63,64,65 x1pc
DTXC8877ST ........Servo Saver Set .............72,73,74 x1pc, 163 x4pcs
DTXC8879 ..........Servo Saver Metal Parts Set ............75,76,77 x1pc
DTXC8899 ..........Center Transmission Shaft ........................123 x1pc
DTXC8908 ..........Top Shaft.................................137,138,140,M x1pc
DTXC9014 ..........Shock Assembled...........................................x2pcs
DTXC9052 ..........Shock Seal Set ..................98,104,105,107 x 2pcs,

106 x4pcs
DTXC9072 ..........Shock Piston .......................................99,V,F x4pcs
DTXC9089 ..........Shock Body Set ...................97,101,102,173 x2pcs
DTXC9103 ..........Shock Spring Yellow................................103 x2pcs
DTXC9138 ..........Shock Shaft.............................................100 x2pcs
DTXC9139 ..........Shock Boot Set .......................................108 x4pcs
DTXC9148 ..........Shock Parts Set ........................109,110,111 x2pcs
DTXC9149 ..........Shock Mount Set ...........18 x2pcs, F,V,17,89 x4pcs
DTXC9267ST ........Shock Tower...............................16 x2pcs, D x4pcs

NN x8pcs
DTXC9290ST ........Center Skid Plate Set ................5,6 x1pc, B x2pcs,

D x6pcs
DTXC9291ST ........Front/Rear Skid Plate ..............40,41 x1pc, I x4pcs
DTXC9301 ..........Slipper Inner Plate ...............................10,136 x1pc
DTXC9302 ..........Slipper Spur Plate.....................................133 x1pc
DTXC9307 ..........Slipper Spring Set...........................132,141,II x1pc
DTXC9308 ..........Slipper Pad Set .......................................134 x2pcs
DTXC9398 ..........1st Gear Spur ...........................................122 x1pc
DTXC9399 ..........2nd Gear Spur ..........................................120 x1pc
DTXC9404 ..........Spur Gear 49T .........................................135 x1pc
DTXC9417 ..........2-Speed Clutch Hardware Set .................167 x1pc,

168,169 x2pcs
DTXC9419 ..........Reverse Shift Fork Assembly.............131,160 x1pc
DTXC9421 ..........Reverser Input Gear .................................142 x1pc
DTXC9422 ..........Reverser Lock Assy ......145,146,148,158,165 x1pc
DTXC9423 ..........Reverser Bevel Gears.................130,143,144 x1pc
DTXC9424 ..........Reverser Bearing Mount ....................149,161 x1pc
DTXC9425 ..........Reverser Bearing ......................................164 x1pc
DTXC9426 ..........Reverser Output Gear...............................147 x1pc
DTXC9448 ..........Steering/Shifting Linkage Set ...................83,62,59,

T,U,Z x1pc,
FF,CC,D,Y,G x2pcs

DTXC9471 ..........Steering Extension Set .........159 x2pcs, D,F x4pcs
DTXC9476ST ........Drag Link Set ..........................71 x1pc, 70,D x2pcs
DTXC9490 ..........Bellcrank Post .....................................78,I,C x2pcs
DTXC9536ST ........Upper Arm Set .....................................23,25 x2pcs
DTXC9537ST ........Lower Suspension Arm ............................26 x2pcs
DTXC9646 ..........Throttle/Brake Linkage Set ...................60,61 x1pc,

58,AA,T x2pcs,
Y,BB,G x4pcs

DTXC9657 ..........Thrust Bearing Set......................174,175,176 x1pc
DTXC9707 ..........Tires w/Inserts..................................151,152 x2pcs
DTXC9746 ..........34mm Turnbuckle.....................................24 x2 pcs
DTXC9754 ..........72mm Turnbuckle ....................................170 x2pcs
DTXC9767 ..........6mm Washer .........................................180 x10pcs
DTXC9839 ..........Wheels ....................................................153 x2pcs
DTXC9930 ..........Tuned Pipe................................................112 x1pc
DTXC9931 ..........Tuned Pipe Mount Set ........................157,J,E x1pc
DTXR3000 ..........Tool Kit .............................................................x1pc
DTXZ1061...........Instruction Manual............................................x1pc
DTXZ1063...........Engine Tuning DVD ST 27 ...............................x1pc

Stock # ........Description
DTXC7630 ...2.0mm E-Clip .............................................T x10pcs
DTXC7631 ...2.5mm E-Clip.............................................O x10pcs
DTXC8240 ...3mm Locknut .............................................F x10pcs
DTXC8242 ...5mm Flanged Locknut ...............................S x10pcs
DTXC8626 ...3 x10mm Button Head Hex Screw .........QQ x10pcs
DTXC8647 ...3x8mm Self-Tapping Screw ....................RR x10pcs
DTXC8650 ...3x6mm Pan Head Screw...........................A x10pcs
DTXC8653 ...3x12mm Socket Head Screw.................MM x10pcs
DTXC8654 ...3x15mm Button Head Hex Screw...........NN x10pcs
DTXC8655 ...3x27mm Button Head Hex Screw ...............Q x4pcs
DTXC8660 ...3x3mm Set Screw .....................................G x10pcs
DTXC9303 ...Slipper Thrust Bearing................................DD x1pc

DTXC9763 ...3x8mm Washer..........................................V x10pcs
DTXC9764 ...3mm Lock Washer ..................................KK x10pcs
DTXQ0263 ...3mm Pan Head Machine Screw...........B,C,D x5pcs
DTXQ0265 ...3mm Pan Head Machine Screw Long .....P,W x5pcs
DTXQ0269 ...4mm Pan Head Machine Screw Long.........K x5pcs
DTXQ0273 ...3mm Flat Head Machine Screw...GG,I,OO,UU x5pcs
DTXQ0285 ...3mm Socket Head Machine Screw ...........TT x2pcs
DTXQ0305 ...4mm Set Screws..........................................J x3pcs
DTXQ0403 ...3mm/4mm Metal Nut .................................X x10pcs
DTXQ0424 ...4mm Steel Locknut ......................................II x5pcs
DTXQ0503 ...4mm/5mm Metal Washer ..........................M x10pcs
DTXQ0524 ...3mm E-Clip................................................H x10pcs
DTXQ0525 ...4mm E-Clip ................................................L x10pcs

Hardware®

2nd Gear Plate Screw
168

3x8mm Self-Tapping Screw

RR

3x5mm Flat Head Screw

GG

3x8mm Flat Head Screw

OO

3x10mm Flat Head Screw

I

3x15mm Flat Head Screw

UU

3x6mm Pan Head Screw

A

3x8mm Pan Head Screw

B

3x10mm Pan Head Screw

C

3x12mm Pan Head Screw

D

3x15mm Pan Head Screw

E

3x20mm Pan Head Screw
W

3x10mm Cap Head Screw

T T

3x12mm Cap Head Screw

MM

3x11mm Button Head Hex Screw

QQ

3x15mm Button Head Hex Screw

NN

4x15mm Pan Head Screw

K

6mm Washer

180

2.5x14mm Pin

46
2x18mm Pin

44

Throttle Linkage Pivot

AA

Shift Linkage Pivot

Z

Servo Linkage Spring, Soft

WW

Linkage Collar

Y

4mm E-Clip

L

3mm E-Clip

H

2.5mm E-Clip

O

2mm E-Clip

T

Differential O-Ring

57

3mm Locknut

F4mm Locknut

I IS

5mm Flanged Locknut

HH

5x10mm Bearing

N

5x10mm Flanged Bearing

R

8x16mm Bearing

175

Thrust Bearing

176

Thrust Bearing Inner Washer

30

Hub Carrier Bushing
V

3mm Flat Washer171

Differential Pinion Spacer

140

Top Shaft Bushing

PP

4mm Screw Pin

G

3x3mm Set Screw

J

4x4mm Set Screw

174

Thrust Bearing Outer Washer

XX

9.5x15x.5mm Steel Shim

LL

12x18mm Bearing

164

25x32mm Reverser Bearing

106

Shock Seal O-Ring

146

Center Shaft Bushing

166

Brake Screw Sleeve

KK

3mm Lock Washer

V V

3mm O-Ring
JJ

8x11x.5mm Steel Shim

M

5mm Washer

141

Slipper Clutch Washer

Servo Linkage Spring, Hard

BB

YY

8x11x.3mm Steel Shim

169

2nd Gear Screw Pin

144

Reverser Bevel Screw Pin

™

3x14mm Pan Head Screw

P

ZZ

12.5x15.8x.5mm Steel Shim

DD

Slipper Thrust Bearing

3x27mm Button Head Hex Screw

Q



Stock # Description Includes
DTXG0351......Front Bearing ...............................7 x1pc
DTXG0364......Rear Bearing................................8 x1pc
DTXG0404......Carburetor Dust Boot .................26 x1pc
DTXG0408......Carburetor Body.........................22 x1pc
DTXG0413......Slide Valve .................................23 x1pc
DTXG0432......Carburetor Gasket Set .....26,30,32x1pc,

29,34 x2pcs,
24 x3pcs

DTXG0444......Carburetor Complete.......................x1pc
DTXG0461......Carburetor Retainer set ...36,37,38 x1pc
DTXG0469......Carburetor O-Ring....................29 x2pcs
DTXG0474......Connecting Rod ...........................6 x1pc
DTXG0491......Cover Plate for Recoil ..........16,17 x1pc,

18 x4pcs
DTXG0509......Backplate Screws.....................18 x4pcs
DTXG0527......Crankcase....................................1 x1pc
DTXG0538......Crankshaft....................................9 x1pc
DTXG0546......Piston / Cylinder Set .................2,3 x1pc
DTXG0556......Fuel Inlet Nozzle ..............30,31,32 x1pc
DTXG0574......Head Button with Shims .............5 x1pc,

12 x2pcs

Stock # Description Includes
DTXG0581......Cylinder Head..............4 x1pc, 12 x4pcs
DTXG0596......Head Shim / Gasket set............16 x1pc,

12 x2pcs
DTXG0598......Low Speed Needle ....25 x1pc, 24 x2pcs
DTXG0610......Cylinder Head Screws..............12 x4pcs
DTXG0618......High Speed Needle Socket........33 x1pc
DTXG0621......High Speed Needle ..............34,35 x1pc
DTXG0637......One-way Bearing .......................19 x1pc
DTXG0646......Piston Pin Set............10 x1pc, 11 x2pcs
DTXG0756......Recoil Starter Set ......20 x1pc, 21 x3pcs
DTXG0771......Start Shaft..................................15 x1pc
DTXG0777......Start Shaft Pin ......................13,14 x1pc
DTXG0801......Throttle Arm ...............................27 x1pc
DTXG0814......Throttle Stop Screw ...................28 x1pc
DTXP6033 ......Super Start Backplate ........39,40,41,42,

43,44,45 x1pc,
47 x2pcs, 46 x3pcs

Optional Part:
DTXG0490......Cover Plate Standard

SUPERTIGRE G27CX Engine

35

34

33

32

31
30

22

2823

24
25

26

27

7

29

4

5

12

12

2

3
10

11

11

6

38
37

36

1

8

9

13

4143

42

40

44

45 47

46

39

14

15
16

17

19
20

21

18

# Item Description.........................Available in Stock #
1 Left Side Chassis Plate................................DTXC6998
2 Right Side Chassis Plate .............................DTXC6998
3 Rear Center Drive Shaft...............................DTXC7459
4 Front Center Drive Shaft ..............................DTXC7459
5 Front Chassis Skid Plate..............................DTXC9290
6 Rear Chassis Skid Plate ..............................DTXC9290
7 Chassis Rollbar............................................DTXC8570
8 165cc Race Fuel Tank .................................DTXC7817
9 Manifold Spring Plate...................................DTXC7598
10 Slipper Clutch Washer (Hex Hole) ...............DTXC9301
14 Front Body Mount.........................................DTXC6449
15 Rear Body Mount .........................................DTXC6449
16 Shock Tower.................................................DTXC9267
17 Upper Shock Mount Bushing .......................DTXC9149
18 Upper Shock Mount Shaft............................DTXC9149
19 Right Front Bulkhead ...................................DTXC6829
20 Left Front Bulkhead......................................DTXC6829
21 Upper Differential Housing...........................DTXC7359
22 Lower Differential Housing ...........................DTXC7359
23 Inner Upper Suspension Arm ......................DTXC9536
24 34mm Turnbuckle .........................................DTXC9746
25 Outer Upper Suspension Arm......................DTXC9536
26 Lower Suspension Arm................................DTXC9537
27 Front Hub Carrier .........................................DTXC8037
28 Upper Outer Hinge Pin ................................DTXC8041
29 Front Knuckle Arm .......................................DTXC8218
30 Hub Carrier Bushing..................DTXC8037,DTXC8038
31 Lower Outer Hinge Pin.................................DTXC8042
32 Drive Hex .....................................................DTXC7511
33 Front Bumper Headlight Caps .....................DTXC6844
34 Lower Inner Hinge Pin .................................DTXC8042
35 Upper Inner Hinge Pin .................................DTXC8041
36 Upper Hinge Pin Brace ................................DTXC8044
37 Lower Hinge Pin Brace ................................DTXC8043
38 Front Bumper ...............................................DTXC6844
39 Bumper Mount A ..........................................DTXC6844
40 Lower Bulkhead Brace.................................DTXC9291
41 Differential Skid Plate...................................DTXC9291
42 CV Dogbone ................................................DTXC7284
43 CV Coupler................................DTXC7285,DTXC7284
44 CV Coupler Pin .........................DTXC7285,DTXC7284
45 CV Axle ........................................................DTXC7284
46 2.5x14mm Pin ...........................DTXC7511,DTXC7284

DTXC7427,DTXC7433
47 Differential Pinion Gear................................DTXC7379
48 Differential Pinion Drive Joint.......................DTXC7378
49 Differential Case...........................................DTXC7406
50 Differential Case Gasket ...........DTXC7405,DTXC7377
51 Differential Ring Gear ..................................DTXC7377
52 Differential Drive Joint ..................................DTXC7427
53 Bumper Mount B ..........................................DTXC6844
54 Differential Spider Gear Shaft ......................DTXC7426
55 Differential Spider Gear ...............................DTXC7426
56 Differential Bevel Gear .................................DTXC7433
57 Differential O-Ring.....................DTXC7405,DTXC7427

58 Throttle Linkage Ball Cup ............................DTXC9646
59 Shift Linkage Ball Cup .................................DTXC9448
60 Throttle Linkage Wire ...................................DTXC9646
61 Brake Linkage Wire......................................DTXC9646
62 Shift Linkage Wire ........................................DTXC9448
63 Throttle Servo Arm.......................................DTXC8874
64 Shifting Servo Arm.......................................DTXC8874
65 Steering Servo Arm .....................................DTXC8874
66 Front Steering/Shifting Servo Mount............DTXC8817
67 Rear Steering/Shifting Servo Mount ............DTXC8817
68 Front Throttle Servo Mount ..........................DTXC8817
69 Rear Throttle Servo Mount...........................DTXC8817
70 Draglink Bushing..........................................DTXC9476
71 Draglink ........................................................DTXC9476
72 Right Bellcrank.............................................DTXC8877
73 Upper Left Bellcrank ....................................DTXC8877
74 Lower Left Bellcrank ....................................DTXC8877
75 Servo Saver Tube.........................................DTXC8879
76 Servo Saver Spring......................................DTXC8879
77 Servo Saver Adjuster Collar.........................DTXC8879
78 Bellcrank Post ..............................................DTXC9490
79 Radio Tray ....................................................DTXC8407
80 Radio Tray Lid ..............................................DTXC8407
81 Battery Box ..................................................DTXC6302
82 Battery Box Lid.............................................DTXC6302
83 27mm Turnbuckle .........................................DTXC9448
84 Engine Mount Bulkhead...............................DTXC7611
85 Engine Mount Plate......................................DTXC7611
86 Air Filter Adapter Tube .................................DTXC6108
87 Air Filter Base ..............................................DTXC6108
88 Air Filter Element.......................DTXC6109,DTXC6108
89 Shock Cap Bushing .....................................DTXC9149
90 Air Filter Cap ................................................DTXC6108
91 Flywheel Collet.............................................DTXC7707
92 3-Pin Flywheel .............................................DTXC7707
93 Clutch Nut/Pilot Shaft...................................DTXC7152
94 3-Pin Clutch Spring......................................DTXC7158
95 3-Pin Clutch Shoes ......................................DTXC7166
96 Clutch Bell 17T.............................................DTXC7153
97 Shock Cap....................................................DTXC9089
98 Shock Diaphragm.........................................DTXC9052
99 Shock Piston ................................................DTXC9072
100 Shock Shaft..................................................DTXC9138
101 Shock Body..................................................DTXC9089
102 Shock Spring Adjuster Collar .......................DTXC9089
103 Shock Spring................................................DTXC9103
104 Shock Seal Spacer ......................................DTXC9052
105 Shock Seal Washer......................................DTXC9052
106 Shock Seal O-Ring ......................................DTXC9052
107 Shock Seal Retainer ....................................DTXC9052
108 Shock Boot...................................................DTXC9139
109 Lower Shock Spring Retainer ......................DTXC9148
110 Shock Ball End.............................................DTXC9148
111 Shock Ball ....................................................DTXC9148
112 Tuned Pipe ...................................................DTXC9930
113 Silicone Exhaust Coupler.............................DTXC7599
114 Exhaust Manifold (Header) ..........................DTXC7598
115 Exhaust Gasket............................................DTXC7598
116 Front Transmission Drive Joint .....................DTXC8106
117 Rear Transmission Case Half.......................DTXC7428
118 Transmission Dust Plug ...............................DTXC7428
119 2-Speed Clutch ............................................DTXC7193
120 2nd Gear With Housing................................DTXC9399

121 1st Gear Hub With One-Way .......................DTXC7194
122 1st Gear .......................................................DTXC9398
123 Center Transmission Shaft ...........................DTXC8899
124 Front Transmission Case Half ......................DTXC7428
125 Brake Lever Pin............................................DTXC6721
126 Brake Lever ..................................................DTXC6721
127 Rear Transmission Drive Joint .....................DTXC8106
128 Brake Plate...................................................DTXC6722
129 Brake Disk....................................................DTXC6722
131 Shift Fork Lever Horn...................................DTXC9419
132 Slipper Clutch Spring ...................................DTXC9307
133 Slipper Clutch Spur Plate.............................DTXC9302
134 Slipper Clutch Pad .......................................DTXC9308
135 Spur Gear 49T .............................................DTXC9404
136 Slipper Clutch Inner Plate ............................DTXC9301
137 Top Shaft ......................................................DTXC8908
138 Top Shaft Pin.............................DTXC8095,DTXC8908
139 Top Shaft Gear.............................................DTXC8095
140 Top Shaft Bushing........................................DTXC8908
141 Slipper Clutch Washer .................................DTXC9307
142 Reverser Input Gear.....................................DTXC9421
143 Reverser Bevel Gear....................................DTXC9423
144 Reverser Bevel Gear Pin .............................DTXC9423
145 Rear Reverser Lock .....................................DTXC9422
146 Center Shaft Bushing...................................DTXC9422
147 Reverser Output Gear..................................DTXC9426
148 Front Reverser Lock.....................................DTXC9422
149 Reverser Bearing Mount ..............................DTXC9424
150 Rear Bumper................................................DTXC6844
151 Tire ...............................................................DTXC9707
152 Foam Tire Insert ........................DTXC7666,DTXC9707
153 5-Spoke Chrome Wheel...............................DTXC9839
155 Right Rear Hub Carrier ................................DTXC8038
156 Left Rear Hub Carrier ..................................DTXC8038
157 Tuned Pipe Mounting Wire...........................DTXC9931
158 Reverser Selector Pin ..................................DTXC9422
159 Knuckle Arm Extension Plate ......................DTXC9471
160 Reverse Slider Plate ....................................DTXC9419
161 Reverser Bearing Snap Ring .......................DTXC9424
162 Rear Knuckle Arm........................................DTXC8219
163 Bellcrank Bushing ........................................DTXC8877
164 25x32mm Reverser Bearing ........................DTXC9425
165 Reverse Shift Ring Plate..............................DTXC9422
166 Brake Screw Sleeve .....................................DTXC6722
167 2nd Gear Plate.............................................DTXC9417
168 2-Speed Clutch Pins ....................................DTXC9417
169 2nd Gear Screw Pin.....................................DTXC9417
170 72mm Turnbuckle .........................................DTXC9754
171 Differential Pinion Spacer ............................DTXC7378
172 Tie Rod Ball Ends ........................................DTXC6273
173 Spring Adjuster O-Ring................................DTXC9089
174 Thrust Bearing Outer Washer ......................DTXC9657
175 Thrust Bearing .............................................DTXC9657
176 Thrust Bearing Inner Washer.......................DTXC9657
177 Right Rear Chassis Bulkhead......................DTXC6828
178 Left Rear Chassis Bulkhead ........................DTXC6828
179 Exhaust Manifold (Header) Spring...............DTXC7598
180 6mm Washer ................................................DTXC9767
181 Fuel Shut-Off Clamp ....................................DTXC7818

HARDWARE

A 3x6mm Pan Head Screw .............................DTXC8650
B 3x8mm Pan Head Screw .............................DTXQ0263
C 3x10mm Pan Head Screw ...........................DTXQ0263
D 3x12mm Pan Head Screw ...........................DTXQ0263
E 3x15mm Pan Head Screw ...........................DTXC6844
F 3mm Locknut................................................DTXC8240
G 3x3mm Set Screw........................................DTXC8660
H 3mm E-Clip ..................................................DTXQ0524
I 3x10mm Flat Head Screw ...........................DTXQ0273
J 4x5mm Set Screw........................................DTXQ0305
K 4x15mm Pan Head Screw ...........................DTXQ0269
L 4mm E-Clip ..................................................DTXC0525
M 5mm Washer................................................DTXQ0503
N 5x10mm Flanged Bearing............................DTXC1541
O 2.5mm E-Clip ...............................................DTXC7631
P 3x14mm Pan Head Screw ...........................DTXQ0265
Q 3x27mm Button Head Hex Screw................DTXC8655
R 8x16mm Bearing..........................................DTXC1585
S 5mm Flanged Locknut .................................DTXC8242
T 2mm E-Clip ..................................................DTXC7630
U 4mm Ball Stud...........................DTXC6721,DTXC9448
V 3mm Flat Washer.........................................DTXC9763
W 3x18mm Pan Head Screw ...........................DTXQ0265
X 3mm Nut ......................................................DTXQ0403
Y Linkage Collar ...........................DTXC9646,DTXC9448
Z Shift Linkage Pivot .......................................DTXC9448
AA Throttle Linkage Pivot ..................................DTXC9646
BB Servo Linkage Spring, Hard.........................DTXC8233
CC Ball End Insert...........................DTXC6273,DTXC9448
DD Slipper Thrust Bearing .................................DTXC9303
FF Steering Link Ball End .................................DTXC9448
GG 3x6mm Flat Head Screw .............................DTXQ0273
HH 5x10mm Bearing..........................................DTXC1535
II 4mm Locknut ...............................................DTXQ0424
JJ 8x9.5x.2mm Steel Shim...............................DTXC7194
KK 3mm Lock Washer .......................................DTXC9764
LL 12 x 18mm Bearing......................................DTXC1597
MM 3x12mm Cap Head Screw...........................DTXC8653
NN 3x15mm Button Head Hex Screw................DTXC8654
OO 3x8mm Flat Head Screw .............................DTXQ0273
PP 4mm Screw Pin ......DTXC8781,DTXC8106,DTXC7378
QQ 3x10mm Button Head Hex Screw................DTXC8626
RR 3x8mm Self-tapping Screw ..........................DTXC8647
SS Body Clip......................................................DTXC6447
TT 3x10mm Cap Head Screw...........................DTXQ0285
UU 3x12mm Flat Head Screw ...........................DTXQ0273
VV 3mm O-Ring.................................................DTXC7815
WWServo Linkage Spring, Soft ..........................DTXC8233
XX 9.5x15x.5mm Steel Shim.............................DTXC7194
YY 8x11x.3mm Steel Shim................................DTXC7194
ZZ 12.5x15.8x.5mm Steel Shim........................DTXC7194

To order replacement parts or to send your model in for
repairs covered under warranty, you should send your
model to DuraTrax’s authorized U.S. repair facility:

Hobby Services
3002 N. Apollo Drive, Ste. 1, Champaign, Illinois 61822

Attn. Service Department
Phone: (217) 398-0007  9:00 A.M. - 5:00 P.M. Central Time M-F

E-Mail: hobbyservices@hobbico.com
ST indicates Stress-Tech™ part

This parts list shows the key number, part description
and parts bag stock number for ordering. If there are
multiple stock numbers listed, that particular part is
available in several places. Refer to the replacement
parts bag list for the contents of each parts bag.

Replacement Parts Bag List
Stock # ...............Description
DTXC1535 ..........5 x 10mm Bearing ....................................HH x2pc
DTXC1541 ..........5 x 10mm Flanged Bearing ........................N x2pcs
DTXC1585 ..........8 x 16mm Bearing ......................................R x2pcs
DTXC1597 ..........12 x 18mm Bearing ..................................LL x2pcs
DTXC6108 ..........Air Filter Set..................86,87,90,B x1pc, 88 x2pcs
DTXC6109 ..........Air Filter Foam Element ............................88 x3pcs
DTXC6160ST ........Antenna Tube ................................................x5pcs
DTXC6273ST ........Steering Ball End Set ............CC x2pcs, 172 x4pcs
DTXC6302ST ........Battery Box Set ...................81,82 x1pc, B,C x2pcs
DTXC6447 ..........Body Clip ................................................SS x10pcs
DTXC6449ST ........Body Mount Set....................14,15 x1pc, SS x4pcs
DTXC6529 ..........Body Warhead Green ......................................x1pc
DTXC6530 ..........Body Warhead Red..........................................x1pc
DTXC6531 ..........Body Warhead Blue .........................................x1pc
DTXC6532 ..........Body Warhead Yellow.......................................x1pc
DTXC6533 ..........Body Warhead White .......................................x1pc
DTXC6534 ..........Body Warhead Purple......................................x1pc
DTXC6535 ..........Body Warhead Unpainted ................................x1pc
DTXC6721 ..........Brake Lever Set............125,126,U,F x1pc, T x2pcs
DTXC6722 ..........Brake Set ...................129,166,Q x2pcs, 128 x3pcs
DTXC6828ST ........Rear Bulkhead Set.............................177,178 x1pc
DTXC6829ST ........Front Bulkhead Set ................................19,20 x1pc
DTXC6844ST ........Bumper Set.....................38,150 x1pc, 33,A x2pcs,

39,63,E,W x4pcs, D x8pcs
DTXC6998 ..........Chassis ......................................................1,2 x1pc
DTXC7152 ..........Clutch Nut ...........................................93,L,M x1pc
DTXC7153 ..........17T Clutch Bell ..........................................96 x1pc
DTXC7158 ..........3-Pin Clutch Shoe .....................................95 x3pcs
DTXC7166 ..........3-Pin Clutch Spring ...................................94 x3pcs
DTXC7193 ..........2 Speed Clutch...........................119 x1pc, J x2pcs
DTXC7194 ..........Gear Mount w/One-Way ........................121,JJ,XX,

YY,ZZ x1pc, GG x3pcs
DTXC7284 ..........CV Shaft Set Assembled ......42,43,44,45,46 x2pcs
DTXC7285 ..........CV Rebuild Kit...................................43,44,J x2pcs
DTXC7316 ..........Decal Set .........................................................x1pc
DTXC7359ST ........Differential Housing Set ..........21,22 x1pc, D x6pcs
DTXC7377 ..........Differential Ring Gear...............50,51 x1pc, I x4pcs
DTXC7378 ..........Differential Pinion Drive Cup..........48,171,PP x1pc
DTXC7379 ..........Differential Pinion........................................47 x1pc
DTXC7405 ..........Differential Seal Set.................50,J x1pc, 57 x2pcs
DTXC7406ST ........Differential Case .....................................49,J x1pc
DTXC7426 ..........Small Bevel Gear Set ...............54 x2pcs, 55 x4pcs
DTXC7427 ..........Differential Joint Set..........................52,46,57 x1pc
DTXC7428ST ........Transmission Case ......117,118,124 x1pc,TT x6pcs
DTXC7433 ..........Large Bevel Gear Set ..........................46,56 x2pcs
DTXC7459 ..........Center Dogbone Set ..................................3,4 x1pc
DTXC7511 ..........Drive Hex Set ......................................32,46 x4pcs
DTXC7598 ..........Exhaust Manifold ........................114,115,179 x1pc
DTXC7599 ..........Exhaust Coupler Set.................................113 x1pc
DTXC7611 ..........Engine Mount Set......................84 x1pc, 85 x2pcs,

C x4pcs,mm,KK x8pcs
DTXC7612 ..........Engine Mount Screw Set...........................C x4pcs,

MM,KK x8pcs
DTXC7666 ..........Tire Inserts ..............................................152 x2pcs
DTXC7707 ..........Flywheel w/Collet ...................................91,92 x1pc
DTXC7817 ..........165cc Race Fuel Tank...........8 x1pc, UU,VV x3pcs
DTXC7818 ..........Fuel Shut-Off Clamp .................................181 x1pc
DTXC8037ST ........Front Hub Carrier Set ...............27 x2pcs, 30 x4pcs
DTXC8038ST ........Rear Hub Carrier Set ........155,156 x1pc, 30 x4pcs
DTXC8041 ..........Upper Hinge Pin Set ...........28,35 x4pcs, H x16pcs
DTXC8042 ..........Lower Hinge Pin Set ...........31,34 x4pcs, H x16pcs
DTXC8043 ..........Lower Hinge Pin Brace .............................37 x2pcs
DTXC8044 ..........Upper Hinge Pin Brace...............................36 x1pc
DTXC8095 ..........Top Shaft Gear ..................................138,139 x1pc
DTXC8106 ..........Center Joint Set................116,127 x1pc, PP x2pcs

Stock # ...............Description
DTXC8218ST ........Front Knuckle Arm Set ........29 x2pcs, D,F,K x4pcs
DTXC8219ST ........Rear Knuckle Arm Set..........162 x2pcs, E,K x4pcs
DTXC8407ST ........Receiver Box Set.............79,80 x1pc, A,B,C x2pcs
DTXC8570 ..........Roll Bar/Handle...............7 x1pc, A x4pcs, E x8pcs
DTXC8781 ..........4mm Screw Pins ......................................PP x4pcs
DTXC8817ST ........Servo Mount Set......................66,67,68,69,P x1pc,

C x5pcs, B,V x12pcs
DTXC8874ST ........Servo Horn Set .................................63,64,65 x1pc
DTXC8877ST ........Servo Saver Set .............72,73,74 x1pc, 163 x4pcs
DTXC8879 ..........Servo Saver Metal Parts Set ............75,76,77 x1pc
DTXC8899 ..........Center Transmission Shaft ........................123 x1pc
DTXC8908 ..........Top Shaft.................................137,138,140,M x1pc
DTXC9014 ..........Shock Assembled...........................................x2pcs
DTXC9052 ..........Shock Seal Set ..................98,104,105,107 x 2pcs,

106 x4pcs
DTXC9072 ..........Shock Piston .......................................99,V,F x4pcs
DTXC9089 ..........Shock Body Set ...................97,101,102,173 x2pcs
DTXC9103 ..........Shock Spring Yellow................................103 x2pcs
DTXC9138 ..........Shock Shaft.............................................100 x2pcs
DTXC9139 ..........Shock Boot Set .......................................108 x4pcs
DTXC9148 ..........Shock Parts Set ........................109,110,111 x2pcs
DTXC9149 ..........Shock Mount Set ...........18 x2pcs, F,V,17,89 x4pcs
DTXC9267ST ........Shock Tower...............................16 x2pcs, D x4pcs

NN x8pcs
DTXC9290ST ........Center Skid Plate Set ................5,6 x1pc, B x2pcs,

D x6pcs
DTXC9291ST ........Front/Rear Skid Plate ..............40,41 x1pc, I x4pcs
DTXC9301 ..........Slipper Inner Plate ...............................10,136 x1pc
DTXC9302 ..........Slipper Spur Plate.....................................133 x1pc
DTXC9307 ..........Slipper Spring Set...........................132,141,II x1pc
DTXC9308 ..........Slipper Pad Set .......................................134 x2pcs
DTXC9398 ..........1st Gear Spur ...........................................122 x1pc
DTXC9399 ..........2nd Gear Spur ..........................................120 x1pc
DTXC9404 ..........Spur Gear 49T .........................................135 x1pc
DTXC9417 ..........2-Speed Clutch Hardware Set .................167 x1pc,

168,169 x2pcs
DTXC9419 ..........Reverse Shift Fork Assembly.............131,160 x1pc
DTXC9421 ..........Reverser Input Gear .................................142 x1pc
DTXC9422 ..........Reverser Lock Assy ......145,146,148,158,165 x1pc
DTXC9423 ..........Reverser Bevel Gears.................130,143,144 x1pc
DTXC9424 ..........Reverser Bearing Mount ....................149,161 x1pc
DTXC9425 ..........Reverser Bearing ......................................164 x1pc
DTXC9426 ..........Reverser Output Gear...............................147 x1pc
DTXC9448 ..........Steering/Shifting Linkage Set ...................83,62,59,

T,U,Z x1pc,
FF,CC,D,Y,G x2pcs

DTXC9471 ..........Steering Extension Set .........159 x2pcs, D,F x4pcs
DTXC9476ST ........Drag Link Set ..........................71 x1pc, 70,D x2pcs
DTXC9490 ..........Bellcrank Post .....................................78,I,C x2pcs
DTXC9536ST ........Upper Arm Set .....................................23,25 x2pcs
DTXC9537ST ........Lower Suspension Arm ............................26 x2pcs
DTXC9646 ..........Throttle/Brake Linkage Set ...................60,61 x1pc,

58,AA,T x2pcs,
Y,BB,G x4pcs

DTXC9657 ..........Thrust Bearing Set......................174,175,176 x1pc
DTXC9707 ..........Tires w/Inserts..................................151,152 x2pcs
DTXC9746 ..........34mm Turnbuckle.....................................24 x2 pcs
DTXC9754 ..........72mm Turnbuckle ....................................170 x2pcs
DTXC9767 ..........6mm Washer .........................................180 x10pcs
DTXC9839 ..........Wheels ....................................................153 x2pcs
DTXC9930 ..........Tuned Pipe................................................112 x1pc
DTXC9931 ..........Tuned Pipe Mount Set ........................157,J,E x1pc
DTXR3000 ..........Tool Kit .............................................................x1pc
DTXZ1061...........Instruction Manual............................................x1pc
DTXZ1063...........Engine Tuning DVD ST 27 ...............................x1pc

Stock # ........Description
DTXC7630 ...2.0mm E-Clip .............................................T x10pcs
DTXC7631 ...2.5mm E-Clip.............................................O x10pcs
DTXC8240 ...3mm Locknut .............................................F x10pcs
DTXC8242 ...5mm Flanged Locknut ...............................S x10pcs
DTXC8626 ...3 x10mm Button Head Hex Screw .........QQ x10pcs
DTXC8647 ...3x8mm Self-Tapping Screw ....................RR x10pcs
DTXC8650 ...3x6mm Pan Head Screw...........................A x10pcs
DTXC8653 ...3x12mm Socket Head Screw.................MM x10pcs
DTXC8654 ...3x15mm Button Head Hex Screw...........NN x10pcs
DTXC8655 ...3x27mm Button Head Hex Screw ...............Q x4pcs
DTXC8660 ...3x3mm Set Screw .....................................G x10pcs
DTXC9303 ...Slipper Thrust Bearing................................DD x1pc

DTXC9763 ...3x8mm Washer..........................................V x10pcs
DTXC9764 ...3mm Lock Washer ..................................KK x10pcs
DTXQ0263 ...3mm Pan Head Machine Screw...........B,C,D x5pcs
DTXQ0265 ...3mm Pan Head Machine Screw Long .....P,W x5pcs
DTXQ0269 ...4mm Pan Head Machine Screw Long.........K x5pcs
DTXQ0273 ...3mm Flat Head Machine Screw...GG,I,OO,UU x5pcs
DTXQ0285 ...3mm Socket Head Machine Screw ...........TT x2pcs
DTXQ0305 ...4mm Set Screws..........................................J x3pcs
DTXQ0403 ...3mm/4mm Metal Nut .................................X x10pcs
DTXQ0424 ...4mm Steel Locknut ......................................II x5pcs
DTXQ0503 ...4mm/5mm Metal Washer ..........................M x10pcs
DTXQ0524 ...3mm E-Clip................................................H x10pcs
DTXQ0525 ...4mm E-Clip ................................................L x10pcs

Hardware®

2nd Gear Plate Screw
168

3x8mm Self-Tapping Screw

RR

3x5mm Flat Head Screw

GG

3x8mm Flat Head Screw

OO

3x10mm Flat Head Screw

I

3x15mm Flat Head Screw

UU

3x6mm Pan Head Screw

A

3x8mm Pan Head Screw

B

3x10mm Pan Head Screw

C

3x12mm Pan Head Screw

D

3x15mm Pan Head Screw

E

3x20mm Pan Head Screw
W

3x10mm Cap Head Screw

T T

3x12mm Cap Head Screw

MM

3x11mm Button Head Hex Screw

QQ

3x15mm Button Head Hex Screw

NN

4x15mm Pan Head Screw

K

6mm Washer

180

2.5x14mm Pin

46
2x18mm Pin

44

Throttle Linkage Pivot

AA

Shift Linkage Pivot

Z

Servo Linkage Spring, Soft

WW

Linkage Collar

Y

4mm E-Clip

L

3mm E-Clip

H

2.5mm E-Clip

O

2mm E-Clip

T

Differential O-Ring

57

3mm Locknut

F4mm Locknut

I IS

5mm Flanged Locknut

HH

5x10mm Bearing

N

5x10mm Flanged Bearing

R

8x16mm Bearing

175

Thrust Bearing

176

Thrust Bearing Inner Washer

30

Hub Carrier Bushing
V

3mm Flat Washer171

Differential Pinion Spacer

140

Top Shaft Bushing

PP

4mm Screw Pin

G

3x3mm Set Screw

J

4x4mm Set Screw

174

Thrust Bearing Outer Washer

XX

9.5x15x.5mm Steel Shim

LL

12x18mm Bearing

164

25x32mm Reverser Bearing

106

Shock Seal O-Ring

146

Center Shaft Bushing

166

Brake Screw Sleeve

KK

3mm Lock Washer

V V

3mm O-Ring
JJ

8x11x.5mm Steel Shim

M

5mm Washer

141

Slipper Clutch Washer

Servo Linkage Spring, Hard

BB

YY

8x11x.3mm Steel Shim

169

2nd Gear Screw Pin

144

Reverser Bevel Screw Pin

™

3x14mm Pan Head Screw

P

ZZ

12.5x15.8x.5mm Steel Shim

DD

Slipper Thrust Bearing

3x27mm Button Head Hex Screw

Q



Stock # Description Includes
DTXG0351......Front Bearing ...............................7 x1pc
DTXG0364......Rear Bearing................................8 x1pc
DTXG0404......Carburetor Dust Boot .................26 x1pc
DTXG0408......Carburetor Body.........................22 x1pc
DTXG0413......Slide Valve .................................23 x1pc
DTXG0432......Carburetor Gasket Set .....26,30,32x1pc,

29,34 x2pcs,
24 x3pcs

DTXG0444......Carburetor Complete.......................x1pc
DTXG0461......Carburetor Retainer set ...36,37,38 x1pc
DTXG0469......Carburetor O-Ring....................29 x2pcs
DTXG0474......Connecting Rod ...........................6 x1pc
DTXG0491......Cover Plate for Recoil ..........16,17 x1pc,

18 x4pcs
DTXG0509......Backplate Screws.....................18 x4pcs
DTXG0527......Crankcase....................................1 x1pc
DTXG0538......Crankshaft....................................9 x1pc
DTXG0546......Piston / Cylinder Set .................2,3 x1pc
DTXG0556......Fuel Inlet Nozzle ..............30,31,32 x1pc
DTXG0574......Head Button with Shims .............5 x1pc,

12 x2pcs

Stock # Description Includes
DTXG0581......Cylinder Head..............4 x1pc, 12 x4pcs
DTXG0596......Head Shim / Gasket set............16 x1pc,

12 x2pcs
DTXG0598......Low Speed Needle ....25 x1pc, 24 x2pcs
DTXG0610......Cylinder Head Screws..............12 x4pcs
DTXG0618......High Speed Needle Socket........33 x1pc
DTXG0621......High Speed Needle ..............34,35 x1pc
DTXG0637......One-way Bearing .......................19 x1pc
DTXG0646......Piston Pin Set............10 x1pc, 11 x2pcs
DTXG0756......Recoil Starter Set ......20 x1pc, 21 x3pcs
DTXG0771......Start Shaft..................................15 x1pc
DTXG0777......Start Shaft Pin ......................13,14 x1pc
DTXG0801......Throttle Arm ...............................27 x1pc
DTXG0814......Throttle Stop Screw ...................28 x1pc
DTXP6033 ......Super Start Backplate ........39,40,41,42,

43,44,45 x1pc,
47 x2pcs, 46 x3pcs

Optional Part:
DTXG0490......Cover Plate Standard

SUPERTIGRE G27CX Engine
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# Item Description.........................Available in Stock #
1 Left Side Chassis Plate................................DTXC6998
2 Right Side Chassis Plate .............................DTXC6998
3 Rear Center Drive Shaft...............................DTXC7459
4 Front Center Drive Shaft ..............................DTXC7459
5 Front Chassis Skid Plate..............................DTXC9290
6 Rear Chassis Skid Plate ..............................DTXC9290
7 Chassis Rollbar............................................DTXC8570
8 165cc Race Fuel Tank .................................DTXC7817
9 Manifold Spring Plate...................................DTXC7598
10 Slipper Clutch Washer (Hex Hole) ...............DTXC9301
14 Front Body Mount.........................................DTXC6449
15 Rear Body Mount .........................................DTXC6449
16 Shock Tower.................................................DTXC9267
17 Upper Shock Mount Bushing .......................DTXC9149
18 Upper Shock Mount Shaft............................DTXC9149
19 Right Front Bulkhead ...................................DTXC6829
20 Left Front Bulkhead......................................DTXC6829
21 Upper Differential Housing...........................DTXC7359
22 Lower Differential Housing ...........................DTXC7359
23 Inner Upper Suspension Arm ......................DTXC9536
24 34mm Turnbuckle .........................................DTXC9746
25 Outer Upper Suspension Arm......................DTXC9536
26 Lower Suspension Arm................................DTXC9537
27 Front Hub Carrier .........................................DTXC8037
28 Upper Outer Hinge Pin ................................DTXC8041
29 Front Knuckle Arm .......................................DTXC8218
30 Hub Carrier Bushing..................DTXC8037,DTXC8038
31 Lower Outer Hinge Pin.................................DTXC8042
32 Drive Hex .....................................................DTXC7511
33 Front Bumper Headlight Caps .....................DTXC6844
34 Lower Inner Hinge Pin .................................DTXC8042
35 Upper Inner Hinge Pin .................................DTXC8041
36 Upper Hinge Pin Brace ................................DTXC8044
37 Lower Hinge Pin Brace ................................DTXC8043
38 Front Bumper ...............................................DTXC6844
39 Bumper Mount A ..........................................DTXC6844
40 Lower Bulkhead Brace.................................DTXC9291
41 Differential Skid Plate...................................DTXC9291
42 CV Dogbone ................................................DTXC7284
43 CV Coupler................................DTXC7285,DTXC7284
44 CV Coupler Pin .........................DTXC7285,DTXC7284
45 CV Axle ........................................................DTXC7284
46 2.5x14mm Pin ...........................DTXC7511,DTXC7284

DTXC7427,DTXC7433
47 Differential Pinion Gear................................DTXC7379
48 Differential Pinion Drive Joint.......................DTXC7378
49 Differential Case...........................................DTXC7406
50 Differential Case Gasket ...........DTXC7405,DTXC7377
51 Differential Ring Gear ..................................DTXC7377
52 Differential Drive Joint ..................................DTXC7427
53 Bumper Mount B ..........................................DTXC6844
54 Differential Spider Gear Shaft ......................DTXC7426
55 Differential Spider Gear ...............................DTXC7426
56 Differential Bevel Gear .................................DTXC7433
57 Differential O-Ring.....................DTXC7405,DTXC7427

58 Throttle Linkage Ball Cup ............................DTXC9646
59 Shift Linkage Ball Cup .................................DTXC9448
60 Throttle Linkage Wire ...................................DTXC9646
61 Brake Linkage Wire......................................DTXC9646
62 Shift Linkage Wire ........................................DTXC9448
63 Throttle Servo Arm.......................................DTXC8874
64 Shifting Servo Arm.......................................DTXC8874
65 Steering Servo Arm .....................................DTXC8874
66 Front Steering/Shifting Servo Mount............DTXC8817
67 Rear Steering/Shifting Servo Mount ............DTXC8817
68 Front Throttle Servo Mount ..........................DTXC8817
69 Rear Throttle Servo Mount...........................DTXC8817
70 Draglink Bushing..........................................DTXC9476
71 Draglink ........................................................DTXC9476
72 Right Bellcrank.............................................DTXC8877
73 Upper Left Bellcrank ....................................DTXC8877
74 Lower Left Bellcrank ....................................DTXC8877
75 Servo Saver Tube.........................................DTXC8879
76 Servo Saver Spring......................................DTXC8879
77 Servo Saver Adjuster Collar.........................DTXC8879
78 Bellcrank Post ..............................................DTXC9490
79 Radio Tray ....................................................DTXC8407
80 Radio Tray Lid ..............................................DTXC8407
81 Battery Box ..................................................DTXC6302
82 Battery Box Lid.............................................DTXC6302
83 27mm Turnbuckle .........................................DTXC9448
84 Engine Mount Bulkhead...............................DTXC7611
85 Engine Mount Plate......................................DTXC7611
86 Air Filter Adapter Tube .................................DTXC6108
87 Air Filter Base ..............................................DTXC6108
88 Air Filter Element.......................DTXC6109,DTXC6108
89 Shock Cap Bushing .....................................DTXC9149
90 Air Filter Cap ................................................DTXC6108
91 Flywheel Collet.............................................DTXC7707
92 3-Pin Flywheel .............................................DTXC7707
93 Clutch Nut/Pilot Shaft...................................DTXC7152
94 3-Pin Clutch Spring......................................DTXC7158
95 3-Pin Clutch Shoes ......................................DTXC7166
96 Clutch Bell 17T.............................................DTXC7153
97 Shock Cap....................................................DTXC9089
98 Shock Diaphragm.........................................DTXC9052
99 Shock Piston ................................................DTXC9072
100 Shock Shaft..................................................DTXC9138
101 Shock Body..................................................DTXC9089
102 Shock Spring Adjuster Collar .......................DTXC9089
103 Shock Spring................................................DTXC9103
104 Shock Seal Spacer ......................................DTXC9052
105 Shock Seal Washer......................................DTXC9052
106 Shock Seal O-Ring ......................................DTXC9052
107 Shock Seal Retainer ....................................DTXC9052
108 Shock Boot...................................................DTXC9139
109 Lower Shock Spring Retainer ......................DTXC9148
110 Shock Ball End.............................................DTXC9148
111 Shock Ball ....................................................DTXC9148
112 Tuned Pipe ...................................................DTXC9930
113 Silicone Exhaust Coupler.............................DTXC7599
114 Exhaust Manifold (Header) ..........................DTXC7598
115 Exhaust Gasket............................................DTXC7598
116 Front Transmission Drive Joint .....................DTXC8106
117 Rear Transmission Case Half.......................DTXC7428
118 Transmission Dust Plug ...............................DTXC7428
119 2-Speed Clutch ............................................DTXC7193
120 2nd Gear With Housing................................DTXC9399

121 1st Gear Hub With One-Way .......................DTXC7194
122 1st Gear .......................................................DTXC9398
123 Center Transmission Shaft ...........................DTXC8899
124 Front Transmission Case Half ......................DTXC7428
125 Brake Lever Pin............................................DTXC6721
126 Brake Lever ..................................................DTXC6721
127 Rear Transmission Drive Joint .....................DTXC8106
128 Brake Plate...................................................DTXC6722
129 Brake Disk....................................................DTXC6722
131 Shift Fork Lever Horn...................................DTXC9419
132 Slipper Clutch Spring ...................................DTXC9307
133 Slipper Clutch Spur Plate.............................DTXC9302
134 Slipper Clutch Pad .......................................DTXC9308
135 Spur Gear 49T .............................................DTXC9404
136 Slipper Clutch Inner Plate ............................DTXC9301
137 Top Shaft ......................................................DTXC8908
138 Top Shaft Pin.............................DTXC8095,DTXC8908
139 Top Shaft Gear.............................................DTXC8095
140 Top Shaft Bushing........................................DTXC8908
141 Slipper Clutch Washer .................................DTXC9307
142 Reverser Input Gear.....................................DTXC9421
143 Reverser Bevel Gear....................................DTXC9423
144 Reverser Bevel Gear Pin .............................DTXC9423
145 Rear Reverser Lock .....................................DTXC9422
146 Center Shaft Bushing...................................DTXC9422
147 Reverser Output Gear..................................DTXC9426
148 Front Reverser Lock.....................................DTXC9422
149 Reverser Bearing Mount ..............................DTXC9424
150 Rear Bumper................................................DTXC6844
151 Tire ...............................................................DTXC9707
152 Foam Tire Insert ........................DTXC7666,DTXC9707
153 5-Spoke Chrome Wheel...............................DTXC9839
155 Right Rear Hub Carrier ................................DTXC8038
156 Left Rear Hub Carrier ..................................DTXC8038
157 Tuned Pipe Mounting Wire...........................DTXC9931
158 Reverser Selector Pin ..................................DTXC9422
159 Knuckle Arm Extension Plate ......................DTXC9471
160 Reverse Slider Plate ....................................DTXC9419
161 Reverser Bearing Snap Ring .......................DTXC9424
162 Rear Knuckle Arm........................................DTXC8219
163 Bellcrank Bushing ........................................DTXC8877
164 25x32mm Reverser Bearing ........................DTXC9425
165 Reverse Shift Ring Plate..............................DTXC9422
166 Brake Screw Sleeve .....................................DTXC6722
167 2nd Gear Plate.............................................DTXC9417
168 2-Speed Clutch Pins ....................................DTXC9417
169 2nd Gear Screw Pin.....................................DTXC9417
170 72mm Turnbuckle .........................................DTXC9754
171 Differential Pinion Spacer ............................DTXC7378
172 Tie Rod Ball Ends ........................................DTXC6273
173 Spring Adjuster O-Ring................................DTXC9089
174 Thrust Bearing Outer Washer ......................DTXC9657
175 Thrust Bearing .............................................DTXC9657
176 Thrust Bearing Inner Washer.......................DTXC9657
177 Right Rear Chassis Bulkhead......................DTXC6828
178 Left Rear Chassis Bulkhead ........................DTXC6828
179 Exhaust Manifold (Header) Spring...............DTXC7598
180 6mm Washer ................................................DTXC9767
181 Fuel Shut-Off Clamp ....................................DTXC7818

HARDWARE

A 3x6mm Pan Head Screw .............................DTXC8650
B 3x8mm Pan Head Screw .............................DTXQ0263
C 3x10mm Pan Head Screw ...........................DTXQ0263
D 3x12mm Pan Head Screw ...........................DTXQ0263
E 3x15mm Pan Head Screw ...........................DTXC6844
F 3mm Locknut................................................DTXC8240
G 3x3mm Set Screw........................................DTXC8660
H 3mm E-Clip ..................................................DTXQ0524
I 3x10mm Flat Head Screw ...........................DTXQ0273
J 4x5mm Set Screw........................................DTXQ0305
K 4x15mm Pan Head Screw ...........................DTXQ0269
L 4mm E-Clip ..................................................DTXC0525
M 5mm Washer................................................DTXQ0503
N 5x10mm Flanged Bearing............................DTXC1541
O 2.5mm E-Clip ...............................................DTXC7631
P 3x14mm Pan Head Screw ...........................DTXQ0265
Q 3x27mm Button Head Hex Screw................DTXC8655
R 8x16mm Bearing..........................................DTXC1585
S 5mm Flanged Locknut .................................DTXC8242
T 2mm E-Clip ..................................................DTXC7630
U 4mm Ball Stud...........................DTXC6721,DTXC9448
V 3mm Flat Washer.........................................DTXC9763
W 3x18mm Pan Head Screw ...........................DTXQ0265
X 3mm Nut ......................................................DTXQ0403
Y Linkage Collar ...........................DTXC9646,DTXC9448
Z Shift Linkage Pivot .......................................DTXC9448
AA Throttle Linkage Pivot ..................................DTXC9646
BB Servo Linkage Spring, Hard.........................DTXC8233
CC Ball End Insert...........................DTXC6273,DTXC9448
DD Slipper Thrust Bearing .................................DTXC9303
FF Steering Link Ball End .................................DTXC9448
GG 3x6mm Flat Head Screw .............................DTXQ0273
HH 5x10mm Bearing..........................................DTXC1535
II 4mm Locknut ...............................................DTXQ0424
JJ 8x9.5x.2mm Steel Shim...............................DTXC7194
KK 3mm Lock Washer .......................................DTXC9764
LL 12 x 18mm Bearing......................................DTXC1597
MM 3x12mm Cap Head Screw...........................DTXC8653
NN 3x15mm Button Head Hex Screw................DTXC8654
OO 3x8mm Flat Head Screw .............................DTXQ0273
PP 4mm Screw Pin ......DTXC8781,DTXC8106,DTXC7378
QQ 3x10mm Button Head Hex Screw................DTXC8626
RR 3x8mm Self-tapping Screw ..........................DTXC8647
SS Body Clip......................................................DTXC6447
TT 3x10mm Cap Head Screw...........................DTXQ0285
UU 3x12mm Flat Head Screw ...........................DTXQ0273
VV 3mm O-Ring.................................................DTXC7815
WWServo Linkage Spring, Soft ..........................DTXC8233
XX 9.5x15x.5mm Steel Shim.............................DTXC7194
YY 8x11x.3mm Steel Shim................................DTXC7194
ZZ 12.5x15.8x.5mm Steel Shim........................DTXC7194

To order replacement parts or to send your model in for
repairs covered under warranty, you should send your
model to DuraTrax’s authorized U.S. repair facility:

Hobby Services
3002 N. Apollo Drive, Ste. 1, Champaign, Illinois 61822

Attn. Service Department
Phone: (217) 398-0007  9:00 A.M. - 5:00 P.M. Central Time M-F

E-Mail: hobbyservices@hobbico.com
ST indicates Stress-Tech™ part

This parts list shows the key number, part description
and parts bag stock number for ordering. If there are
multiple stock numbers listed, that particular part is
available in several places. Refer to the replacement
parts bag list for the contents of each parts bag.

Replacement Parts Bag List
Stock # ...............Description
DTXC1535 ..........5 x 10mm Bearing ....................................HH x2pc
DTXC1541 ..........5 x 10mm Flanged Bearing ........................N x2pcs
DTXC1585 ..........8 x 16mm Bearing ......................................R x2pcs
DTXC1597 ..........12 x 18mm Bearing ..................................LL x2pcs
DTXC6108 ..........Air Filter Set..................86,87,90,B x1pc, 88 x2pcs
DTXC6109 ..........Air Filter Foam Element ............................88 x3pcs
DTXC6160ST ........Antenna Tube ................................................x5pcs
DTXC6273ST ........Steering Ball End Set ............CC x2pcs, 172 x4pcs
DTXC6302ST ........Battery Box Set ...................81,82 x1pc, B,C x2pcs
DTXC6447 ..........Body Clip ................................................SS x10pcs
DTXC6449ST ........Body Mount Set....................14,15 x1pc, SS x4pcs
DTXC6529 ..........Body Warhead Green ......................................x1pc
DTXC6530 ..........Body Warhead Red..........................................x1pc
DTXC6531 ..........Body Warhead Blue .........................................x1pc
DTXC6532 ..........Body Warhead Yellow.......................................x1pc
DTXC6533 ..........Body Warhead White .......................................x1pc
DTXC6534 ..........Body Warhead Purple......................................x1pc
DTXC6535 ..........Body Warhead Unpainted ................................x1pc
DTXC6721 ..........Brake Lever Set............125,126,U,F x1pc, T x2pcs
DTXC6722 ..........Brake Set ...................129,166,Q x2pcs, 128 x3pcs
DTXC6828ST ........Rear Bulkhead Set.............................177,178 x1pc
DTXC6829ST ........Front Bulkhead Set ................................19,20 x1pc
DTXC6844ST ........Bumper Set.....................38,150 x1pc, 33,A x2pcs,

39,63,E,W x4pcs, D x8pcs
DTXC6998 ..........Chassis ......................................................1,2 x1pc
DTXC7152 ..........Clutch Nut ...........................................93,L,M x1pc
DTXC7153 ..........17T Clutch Bell ..........................................96 x1pc
DTXC7158 ..........3-Pin Clutch Shoe .....................................95 x3pcs
DTXC7166 ..........3-Pin Clutch Spring ...................................94 x3pcs
DTXC7193 ..........2 Speed Clutch...........................119 x1pc, J x2pcs
DTXC7194 ..........Gear Mount w/One-Way ........................121,JJ,XX,

YY,ZZ x1pc, GG x3pcs
DTXC7284 ..........CV Shaft Set Assembled ......42,43,44,45,46 x2pcs
DTXC7285 ..........CV Rebuild Kit...................................43,44,J x2pcs
DTXC7316 ..........Decal Set .........................................................x1pc
DTXC7359ST ........Differential Housing Set ..........21,22 x1pc, D x6pcs
DTXC7377 ..........Differential Ring Gear...............50,51 x1pc, I x4pcs
DTXC7378 ..........Differential Pinion Drive Cup..........48,171,PP x1pc
DTXC7379 ..........Differential Pinion........................................47 x1pc
DTXC7405 ..........Differential Seal Set.................50,J x1pc, 57 x2pcs
DTXC7406ST ........Differential Case .....................................49,J x1pc
DTXC7426 ..........Small Bevel Gear Set ...............54 x2pcs, 55 x4pcs
DTXC7427 ..........Differential Joint Set..........................52,46,57 x1pc
DTXC7428ST ........Transmission Case ......117,118,124 x1pc,TT x6pcs
DTXC7433 ..........Large Bevel Gear Set ..........................46,56 x2pcs
DTXC7459 ..........Center Dogbone Set ..................................3,4 x1pc
DTXC7511 ..........Drive Hex Set ......................................32,46 x4pcs
DTXC7598 ..........Exhaust Manifold ........................114,115,179 x1pc
DTXC7599 ..........Exhaust Coupler Set.................................113 x1pc
DTXC7611 ..........Engine Mount Set......................84 x1pc, 85 x2pcs,

C x4pcs,mm,KK x8pcs
DTXC7612 ..........Engine Mount Screw Set...........................C x4pcs,

MM,KK x8pcs
DTXC7666 ..........Tire Inserts ..............................................152 x2pcs
DTXC7707 ..........Flywheel w/Collet ...................................91,92 x1pc
DTXC7817 ..........165cc Race Fuel Tank...........8 x1pc, UU,VV x3pcs
DTXC7818 ..........Fuel Shut-Off Clamp .................................181 x1pc
DTXC8037ST ........Front Hub Carrier Set ...............27 x2pcs, 30 x4pcs
DTXC8038ST ........Rear Hub Carrier Set ........155,156 x1pc, 30 x4pcs
DTXC8041 ..........Upper Hinge Pin Set ...........28,35 x4pcs, H x16pcs
DTXC8042 ..........Lower Hinge Pin Set ...........31,34 x4pcs, H x16pcs
DTXC8043 ..........Lower Hinge Pin Brace .............................37 x2pcs
DTXC8044 ..........Upper Hinge Pin Brace...............................36 x1pc
DTXC8095 ..........Top Shaft Gear ..................................138,139 x1pc
DTXC8106 ..........Center Joint Set................116,127 x1pc, PP x2pcs

Stock # ...............Description
DTXC8218ST ........Front Knuckle Arm Set ........29 x2pcs, D,F,K x4pcs
DTXC8219ST ........Rear Knuckle Arm Set..........162 x2pcs, E,K x4pcs
DTXC8407ST ........Receiver Box Set.............79,80 x1pc, A,B,C x2pcs
DTXC8570 ..........Roll Bar/Handle...............7 x1pc, A x4pcs, E x8pcs
DTXC8781 ..........4mm Screw Pins ......................................PP x4pcs
DTXC8817ST ........Servo Mount Set......................66,67,68,69,P x1pc,

C x5pcs, B,V x12pcs
DTXC8874ST ........Servo Horn Set .................................63,64,65 x1pc
DTXC8877ST ........Servo Saver Set .............72,73,74 x1pc, 163 x4pcs
DTXC8879 ..........Servo Saver Metal Parts Set ............75,76,77 x1pc
DTXC8899 ..........Center Transmission Shaft ........................123 x1pc
DTXC8908 ..........Top Shaft.................................137,138,140,M x1pc
DTXC9014 ..........Shock Assembled...........................................x2pcs
DTXC9052 ..........Shock Seal Set ..................98,104,105,107 x 2pcs,

106 x4pcs
DTXC9072 ..........Shock Piston .......................................99,V,F x4pcs
DTXC9089 ..........Shock Body Set ...................97,101,102,173 x2pcs
DTXC9103 ..........Shock Spring Yellow................................103 x2pcs
DTXC9138 ..........Shock Shaft.............................................100 x2pcs
DTXC9139 ..........Shock Boot Set .......................................108 x4pcs
DTXC9148 ..........Shock Parts Set ........................109,110,111 x2pcs
DTXC9149 ..........Shock Mount Set ...........18 x2pcs, F,V,17,89 x4pcs
DTXC9267ST ........Shock Tower...............................16 x2pcs, D x4pcs

NN x8pcs
DTXC9290ST ........Center Skid Plate Set ................5,6 x1pc, B x2pcs,

D x6pcs
DTXC9291ST ........Front/Rear Skid Plate ..............40,41 x1pc, I x4pcs
DTXC9301 ..........Slipper Inner Plate ...............................10,136 x1pc
DTXC9302 ..........Slipper Spur Plate.....................................133 x1pc
DTXC9307 ..........Slipper Spring Set...........................132,141,II x1pc
DTXC9308 ..........Slipper Pad Set .......................................134 x2pcs
DTXC9398 ..........1st Gear Spur ...........................................122 x1pc
DTXC9399 ..........2nd Gear Spur ..........................................120 x1pc
DTXC9404 ..........Spur Gear 49T .........................................135 x1pc
DTXC9417 ..........2-Speed Clutch Hardware Set .................167 x1pc,

168,169 x2pcs
DTXC9419 ..........Reverse Shift Fork Assembly.............131,160 x1pc
DTXC9421 ..........Reverser Input Gear .................................142 x1pc
DTXC9422 ..........Reverser Lock Assy ......145,146,148,158,165 x1pc
DTXC9423 ..........Reverser Bevel Gears.................130,143,144 x1pc
DTXC9424 ..........Reverser Bearing Mount ....................149,161 x1pc
DTXC9425 ..........Reverser Bearing ......................................164 x1pc
DTXC9426 ..........Reverser Output Gear...............................147 x1pc
DTXC9448 ..........Steering/Shifting Linkage Set ...................83,62,59,

T,U,Z x1pc,
FF,CC,D,Y,G x2pcs

DTXC9471 ..........Steering Extension Set .........159 x2pcs, D,F x4pcs
DTXC9476ST ........Drag Link Set ..........................71 x1pc, 70,D x2pcs
DTXC9490 ..........Bellcrank Post .....................................78,I,C x2pcs
DTXC9536ST ........Upper Arm Set .....................................23,25 x2pcs
DTXC9537ST ........Lower Suspension Arm ............................26 x2pcs
DTXC9646 ..........Throttle/Brake Linkage Set ...................60,61 x1pc,

58,AA,T x2pcs,
Y,BB,G x4pcs

DTXC9657 ..........Thrust Bearing Set......................174,175,176 x1pc
DTXC9707 ..........Tires w/Inserts..................................151,152 x2pcs
DTXC9746 ..........34mm Turnbuckle.....................................24 x2 pcs
DTXC9754 ..........72mm Turnbuckle ....................................170 x2pcs
DTXC9767 ..........6mm Washer .........................................180 x10pcs
DTXC9839 ..........Wheels ....................................................153 x2pcs
DTXC9930 ..........Tuned Pipe................................................112 x1pc
DTXC9931 ..........Tuned Pipe Mount Set ........................157,J,E x1pc
DTXR3000 ..........Tool Kit .............................................................x1pc
DTXZ1061...........Instruction Manual............................................x1pc
DTXZ1063...........Engine Tuning DVD ST 27 ...............................x1pc

Stock # ........Description
DTXC7630 ...2.0mm E-Clip .............................................T x10pcs
DTXC7631 ...2.5mm E-Clip.............................................O x10pcs
DTXC8240 ...3mm Locknut .............................................F x10pcs
DTXC8242 ...5mm Flanged Locknut ...............................S x10pcs
DTXC8626 ...3 x10mm Button Head Hex Screw .........QQ x10pcs
DTXC8647 ...3x8mm Self-Tapping Screw ....................RR x10pcs
DTXC8650 ...3x6mm Pan Head Screw...........................A x10pcs
DTXC8653 ...3x12mm Socket Head Screw.................MM x10pcs
DTXC8654 ...3x15mm Button Head Hex Screw...........NN x10pcs
DTXC8655 ...3x27mm Button Head Hex Screw ...............Q x4pcs
DTXC8660 ...3x3mm Set Screw .....................................G x10pcs
DTXC9303 ...Slipper Thrust Bearing................................DD x1pc

DTXC9763 ...3x8mm Washer..........................................V x10pcs
DTXC9764 ...3mm Lock Washer ..................................KK x10pcs
DTXQ0263 ...3mm Pan Head Machine Screw...........B,C,D x5pcs
DTXQ0265 ...3mm Pan Head Machine Screw Long .....P,W x5pcs
DTXQ0269 ...4mm Pan Head Machine Screw Long.........K x5pcs
DTXQ0273 ...3mm Flat Head Machine Screw...GG,I,OO,UU x5pcs
DTXQ0285 ...3mm Socket Head Machine Screw ...........TT x2pcs
DTXQ0305 ...4mm Set Screws..........................................J x3pcs
DTXQ0403 ...3mm/4mm Metal Nut .................................X x10pcs
DTXQ0424 ...4mm Steel Locknut ......................................II x5pcs
DTXQ0503 ...4mm/5mm Metal Washer ..........................M x10pcs
DTXQ0524 ...3mm E-Clip................................................H x10pcs
DTXQ0525 ...4mm E-Clip ................................................L x10pcs

Hardware®

2nd Gear Plate Screw
168

3x8mm Self-Tapping Screw

RR

3x5mm Flat Head Screw

GG

3x8mm Flat Head Screw

OO

3x10mm Flat Head Screw

I

3x15mm Flat Head Screw

UU

3x6mm Pan Head Screw

A

3x8mm Pan Head Screw

B

3x10mm Pan Head Screw

C

3x12mm Pan Head Screw

D

3x15mm Pan Head Screw

E

3x20mm Pan Head Screw
W

3x10mm Cap Head Screw

T T

3x12mm Cap Head Screw

MM

3x11mm Button Head Hex Screw

QQ

3x15mm Button Head Hex Screw

NN

4x15mm Pan Head Screw

K

6mm Washer

180

2.5x14mm Pin

46
2x18mm Pin

44

Throttle Linkage Pivot

AA

Shift Linkage Pivot

Z

Servo Linkage Spring, Soft

WW

Linkage Collar

Y

4mm E-Clip

L

3mm E-Clip

H

2.5mm E-Clip

O

2mm E-Clip

T

Differential O-Ring

57

3mm Locknut

F4mm Locknut

I IS

5mm Flanged Locknut

HH

5x10mm Bearing

N

5x10mm Flanged Bearing

R

8x16mm Bearing

175

Thrust Bearing

176

Thrust Bearing Inner Washer

30

Hub Carrier Bushing
V

3mm Flat Washer171

Differential Pinion Spacer

140

Top Shaft Bushing

PP

4mm Screw Pin

G

3x3mm Set Screw

J

4x4mm Set Screw

174

Thrust Bearing Outer Washer

XX

9.5x15x.5mm Steel Shim

LL

12x18mm Bearing

164

25x32mm Reverser Bearing

106

Shock Seal O-Ring

146

Center Shaft Bushing

166

Brake Screw Sleeve

KK

3mm Lock Washer

V V

3mm O-Ring
JJ

8x11x.5mm Steel Shim

M

5mm Washer

141

Slipper Clutch Washer

Servo Linkage Spring, Hard

BB

YY

8x11x.3mm Steel Shim

169

2nd Gear Screw Pin

144

Reverser Bevel Screw Pin

™

3x14mm Pan Head Screw

P

ZZ

12.5x15.8x.5mm Steel Shim

DD

Slipper Thrust Bearing

3x27mm Button Head Hex Screw

Q


















